Magnum™
7210 and 7220 Tractor

Parts Catalog

Rac 8-9602

Reprinted




7210
7220

1. Trim along the dotted line
2. Slide into the pocket on the Binder spine

7210
7220

1. Trim along the dotted line
2. Slide into the pocket on the Binder spine



1-1

Magnum 7210 and 7220 Tractor
Parts Catalog

Rac 8-9602

Final Revision

RP95J105

This unit first became available October, 1993.

Copyright © 1999 Case Corporation
CASE and IH are registered trademarks of Case Corporation

Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-2 Magnum 7210 and 7220 Tractor
LOCATION OF SERIAL AND PRODUCT IDENTIFICATION NUMBERS

Please use the horizontal lines provided to record these important serial numbers, product identification number, and part
number.

PRODUCT IDENTIFICATION NUMBER

ENGINE SERIAL NUMBER

CAB SERIAL NUMBER

RP95J105

FRONT AXLE SERIAL NUMBER TRANSAXLE SERIAL NUMBER



Magnum 7210 and 7220 Tractor
PICTORIAL SECTION INDEX

GENERAL

EE——  CNGINE

& FUEL SYSTEM

ELECTRICAL

STEERING

POWER TRAIN

B |YDRAULIC

CHASSIS

NUMERICAL
INDEX

oo ~N OO O A~ Wb

10

Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-4 Magnum 7210 and 7220 Tractor
GENERAL INFORMATION

Indexes

Section 1 of this catalog contains a SN and P.I.N.
location guide, alphabetical index, pictorial index of
the sections included, and pictorial index(es) for
quick location of hoses and tubes (and other sys-
tem components in some catalogs). An alphabeti-
cal index also appears at the beginning of each
section. Section 10 is the Numerical Index which
lists all part numbers in alpha/numeric order with
their page location and reference number.

Illustrations

The arrangement of this parts catalog is for easy
identification of parts. All parts are illustrated in “ex-
ploded views” in proper relation to each other. Ref-
erence numbers used in the illustrations refer to
those on the text pages. The text pages list refer-
ence number, part number, part description and the
quantity required.

Abbreviations

P.I.N. “Product Identification Number”
SN “Serial Number”

NSS “Not Serviced Separately” in the part number
column indicates this part is not available for ser-
vice.

REF “Reference” in the part number column indi-
cates this part has special service information. The
page where this information can be found is given
in the part description column.

UAR “Use As Required” in the quantity required col-
umn indicates the number of parts used is deter-
mined by service needs.

Right-Hand and Left-Hand Identification

The reference to right-hand and left-hand in this
catalog is identified by the operator standing at the
rear of the basic unit (without rear attachment),
looking toward the front of the machine (in normal
forward travel). For pages covering any machine
attachments, right-hand and left-hand are defined
by the operator sitting in the position for proper op-
eration of the attachment.

Catalog Revisions and Supplements

Changes to the product may make it necessary
to revise or add pages to this catalog. A cover
sheet will list all pages released in a revision or
supplement. Each new or revised page will have a
new issue date. All revised and new pages must be
put into the parts catalog as soon as they are re-
ceived.

Parts Orders

Orders must specify product model, all neces-
sary serial numbers, correct part number, complete
description, quantity required, method of shipment,
and shipping address.

Text Format Explanation

An assembly may contain service items. The
component parts of an assembly or subassembly
are indented. The quantity required column lists the
number of assemblies required for a completed
machine, and the number of components required
in a complete assembly or subassembly.

The example below illustrates the use of indents
and other text page elements explained on this

page.

HYDRAULIC FILTER

REF. PART NO. DESCRIPTION REQ'D.
1 D4356734 FILTER ASSEMBLY - hydraulic oil, P.I.N. 7534840 and after ... ............ 1

D61903 HEAD ASSEMBLY -filter . ......... e 1
2 NSS HEAD - filter, order D61903 head assembly .. ..................... 1
3 D58199 VALVE - bypass . . . ..o e 1

D43800 KIT - filter element, replaces D35700 element kit . ..................... 1
4 NSS ELEMENT - filter, order D43800 element kit ....................... 1
5 A27994 O-RING -filter . ... e e 1
6 D61948 HOUSING -filter . . . ... e e e 1
7 REF CANOPY - ROPS, order from Machinery Price List .. .................. 1
8 843065C1 HOSE - 132 inch (3353 mm) long, reservoirtopump ..................... 1
9 113-323 BOLT -hex, 7716 NC X 1-3/4inCh. ... ... ... i e 2
10 814-8030 BOLT -hex,8-1.25 X 30 MM. . ..ottt e e e e e e 4



Magnum 7210 and 7220 Tractor 1-5

ALPHABETICAL INDEX
A C
Accelerator - throttle .......ccccceeeeiiii, 3-27 Cab - Cont.
Access Kit - rear,cab ......ccccoeeeevvvevicieenneenn, 9-119 Door and Latch........cccceeeeeeeeennnnnn.. 9-113,9-115
AIr ClEANET.....cieeeeeeeecceee e ea e 2-17 Floor Mats .....cuueeeeiiiiicieceeeeeee e, 9-125
Air Conditioning Frame ... 9-105
(07614401 ¢=T-1-o] QNNNNNR R 9-141,9-143 Headliner......coooeeeeiiieeeieeeecee e, 9-129
(070130 [T g 11 =Y S 9-137,9-139 Heater - cab........oovveeeiieiiiicieeeee, 9-133
Evaporator ... 9-135 Instrument Panel ..., 9-51,9-53
Mounting and drive ...........cccceueeee 9-141,9-143 MOUNES....coeeiiiieeeeecce e 9-101
Receiver-Drier......cccccccveeeeeeeeennnnnn. 9-137,9-139 Rear Access Kit......oovvueeeiiiiieiiiieeiieennnnn. 9-119
Air Induction System........ccocviiiiiiiiiiienene 2-15 ROOf Cap ..eeeeeeeeiee e 9-111
Alternator SUNVISOT ..t e e 9-119
ASSEMDIY i 4-35 Windshield ... 9-123
MOUNEING ... 4-29 Window - rear.............cu...... 9-117,9-121,9-123
Aneroid and Wastegate System...................... 3-7 Cables
Antenna - radio......ccceeeeiiiieei e 4-45 Battery ... 4-27
Axle, Front - 2WD .......ooooeevvieiiieeienneen. 5-29,5-31 Creeper SWItCh......ccccvvveiciee e 9-53
Axle, Front - MFD .......cooovvviieereeene. 5-35 - 5-49 Foot Throttle ......oeeveiieiceiieceeee, 3-27
Axle, Rear.....cccoeevevieiiieiieieeeeeeeee, 6-69 - 6-73 Forward/Neutral/Reverse .........ccccceevunnnne. 6-61
Axle Shaft - MFD ........ooveieieiiiiiiieiiieeeeeeeeeeeees 6-67 Hand Throttle.........ceeeeeeeeveineinnn, 3-23,3-25
Axle Support, Front - 2WD ......ccccoeceeeeieennne 5-27 Inching Pedal - clutch .........cccceeiiiiiienenns 6-57
Axle Support, front - MFD ........cccooiiiiiiiienne 5-33 Park LOCK ...cooviiieeeieiee e 6-55
PTO Control ......cooovveveeeeeeeeeeeeee 6-79
B Remote Hydraulic Control ...........ccccecueeeee 8-81
Battery ..o 4-27 Transmission Speed.........ccooceveiineniiinennns 6-59
Battery BOX ...cooooo i, 4-27 Camshaft.......cccccoeviieeeeieeeee, 2-71,2-73
Bearings - crankshaft.........cccccceviicieeniennneen. 2-91 Carrier, Front Axle - MFD........ccccceeun.... 5-41,5-43
Belt - compressor .......ccccceeeeeveeeeaenne. 9-141,9-143 Carrier, Rear AXIe ......coeevvveveneiiieeennn. 6-69 - 6-73
Belt - fan ... 2-9 Circuit Breakers .........ueeevvvvvveiiiiiiiieeeeeeeeeenn, 4-23
Belt-seat .....cccoceeeereeivennnnnnn. 9-55,9-65,9-75,9-87 Cleaner = @il ....cccoeveeeeeeeee e 2-17
Block - cylinder .......ccoeeeeiiiieeeeeieen. 2-75 - 2-89 Cluster - instrument..........cccooeiiiiiiniiiienene 4-21
Blocks - JUNCHION ..o 4-25 Cold Start - ether........cccooieiiiiiee 2-19
Blower - cab.....cccoeeeeeiiiiiiieeieeieeeeeee 4-17,9-131 Column - steering.....cccccvveeeeeccieeeeeeeeen. 5-3-5-7
Blower Housing - cab .........cccccooiieeiiiieen. 9-131 Compressor - air conditioning........... 9-141,9-143
Box - battery ..., 4-27 Condenser - air conditioning............. 9-137,9-139
BOX = 100l e 9-17 Control Console ........oeevevvvevvnniieieeennn. 9-51,9-53
Brake Pedal .........ccooovvveieiiiiiiiieieeeeeceeeeeee, 7-3 Controls
Brakes HItCh e, 8-31,8-33
Differential..........cccoviieiiiiii e 7-7 Inching Pedal..........oocooiiiiiiiiieeeee 6-57
Pedal System......ccccoeceeeieciiene e, 7-3,7-5 Internal Transmission .........ccccceeeveeevevnnnnn.. 6-25
Trailer...ue oo 7-11,7-13 Park LOCK ....oovveieeieeieeceeeeeeeecee e, 6-55
ValVE .. e 7-9 PTO e 6-79
Breakers - CirCUit.........ceueeeeiiiiiiiiieeeeeeeieeees 4-23 Remote HitCh......ccooovveveiiiiie, 8-33
Remote Hydraulic.........cccococveeeeennes 8-79,8-81
C Throttle - fOOt .....veeeieeieiiiiiieeeeeeeeeeeeeias 3-27
Cab Throttle - hand.....cccoeeeeeieiiiiiiniiiinene, 3-23,3-25
Acoustical Panels.......c.ccccoovevvvceeeieernnnnen. 9-127 Transmission Shift.........ccccceeeveveneees 6-59,6-61
Air Conditioning........ccccceeeeenneen. 9-135 - 9-143 Coolant Recovery System ................... 2-11,2-13
F g 11 =] PR 9-131 Cooler
BIOWET ..o, 4-17,9-131 Enging Oil...c.coocviveeiiiieeee e 2-47,2-49
Blower HoUSING ......cvvviiiieeeeeee e, 9-131 Hydraulic Oil.......cccoeiiiiiieeieeee 5-15,5-17
Control Console ......ccccceviieeeiieeenee 9-51,9-53 Coupler - quick disconnect...........ccceeveeennee 8-75
Control Panel - headliner...........ccccccuee... 9-129 Coupler - quick hitCh .......ccoeiiiiiiiiieee 9-11
Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-6 Magnum 7210 and 7220 Tractor

ALPHABETICAL INDEX
C E
Covers Engine Components - Cont.
Cab Rear ACCESS......ocevveveeevereriieeenn 9-119 Oil Pump, Pan and Heater ............... 2-51,2-53
Cylinder Head .......cccooccvveeeviiiieeeeens 2-55,2-57 Pistons and Sleeves..................... 2-103,2-107
Front Gear......cooceeeeeeeeiieiiiiieeeeeeeieeeeens 2-29,2-31 Rods - connecting .......ccccceveeeeennn. 2-105,2-107
Hydraulic Filter.........ccoveviiiieiiieeeee 9-43 Thermostat Housing.........ccccoeeeueeee. 2-59,2-61
Remote Hitch Switch.......c.ccocooevviiiiiinnnnnn, 8-33 Transfer PUMP......cccccevevieeeee e 3-9,3-11
Remote Valve ..o, 8-43 Turbocharger Assembly ................... 2-41,2-43
Crankshaft ... 2-91 Turbocharger System.........cccccceeeennee 2-37,2-39
Cylinder BIOCK.......ccoceeriieeiiieeeeieeeene 2-75 - 2-89 Valve Mechanism.........ccccccoevnneenn. 2-63 - 2-69
Cylinders Wastegate Actuator........ccccocernieieiiiennnee. 2-45
HItCh .o 8-35,8-37 Wastegate System ......cccooveieiiiininineeens 3-7
Hitch Control ........ccooovviiiiiiiieeeeeeeee e, 8-39 Water PUMpP ... 2-25,2-27
Steering - 2WD .....ooviiieiieeeeeeeeee e 5-25 Engine Mount........cceeeviiiiiiin e 9-19
Steering - MFD.....cooviiieiiiee e 5-47,5-49 Ether Starting System.........cccoiviiiiiiiiiienne 2-19
Evaporator - air conditioning.........cccceeeueeen. 9-135
D Exhaust System.......ccooooiviiiiiiiieee 2-21
Decals.......oocveeeeiiiiieeeeeee e 9-147 - 9-151 Exhaust System Shields ..........cccceiiiiiiieenne 2-23
Differential - front axle .........cccceeeeeen.... 5-41,5-43
Differential - rear axle ........cccceeeeeeeerenn... 6-49,6-51 F
Dipstick - engine oil ............. 2-77,2-81,2-85,2-89 Fan- engine. ... 2-9
Dipstick - transmission Oil ..........cccccevvciieeenn. 6-19 Fenders
Door - Cab....coeeeeeiiiieeeeeeeeeeeee, 9-113,9-115 Front...ee e, 9-45
Drawbar Rear - [eft....ee e 9-107
Hammerstrap ......coocveeeeiiiiiiee e 9-17 Rear - right ..o 9-109
With Hitch.....oo 9-13 Filters
Without HItCh......coocueiii e 9-15 AT s 2-17
Drive, Transmission Pump ..........ccccoieneeenn. 6-63 Auxiliary Transmission Oil.........ccccceveineennee 8-5
Driveshaft - front axle, MFD................ccoc.... 6-67 Cab Al oo 9-131
Coolant Conditioner..........ccceeeeeeeennn.. 2-59,2-61
E Engine Oil....ccoeeviviieeeeeeee e, 2-47,2-49
Engine Components FUuel .o 3-9,3-11
Aneroid and Wastegate System ................. 3-7 Transmission Oil......c.cccceeeiiereiiennienenieees 8-3
Camshaft........cccccoeveveiiiieeeee, 2-71,2-73 Floormats - cab.....ccooevveviiiiiiiiiieicceeeeeeen, 9-125
Connecting ROdS ....ccoocvvveeeeeneen. 2-105,2-107 Flywheel ... 2-99,2-101
Cooler-0il.....ccoveveeeeeeeeeeeeeeen 2-47,2-49 Front Gear COVer.....ccceeeeeeeieieieiieiinenes 2-29,2-31
Crankshaft........ccooooiiiiiiiiiieee 2-91 - 2-97 Frames
Cylinder BIOCK........ooviieiiiieieieene 2-75 - 2-89 Cab 9-105
Cylinder Head .......coooovcvieeeiiiiieeee e 2-63 Cab DOOr.....coeveeeeeeeeeeeen 9-113,9-115
Cylinder Head CoVer.......ccccoocveeeeincereennn. 2-55 HOOd...oeeeeeeeeeeece e, 9-27,9-29
Flywheel and Housing........ccccoooiieeeiininnen. 2-99 Side - tractor.....cooeii 9-19
Front Gear COVer......ccooviriveieiieeeiee e 2-29 Weight - front end.........cccooiiiiniiiiiieee 9-21
Fuel FIREr ..o 3-9,3-11 Fuel Injection System........ccccceecveeveernnen. 3-3,3-5
Fuel Injection Nozzle............ccceeueeeee. 3-19,3-21 Fuel Injection Pump and Drive........... 3-13-3-17
Fuel Injection Pump and Drive........ 3-13-3-17 Fuel Tank - auxiliary..........ccccceeeuvneenn. 3-31 - 3-39
Fuel Injection System..........cccevieeeeneen. 3-3,3-5 Fuel Tank - main.......ccccoeeiieiiiiieeeieeeee 3-29
Gasket Kit ..oooeeiiiieiieeceeee 2-111 - 2-117 FUSES .o 4-23
Gear Cover - front........ceeeveevvvvevnnnnnne. 2-29,2-31
Injection System - fuel.........ccccoeeeeeeeee. 3-3,3-5 G
ManifoldS......ccceeveeeeeiiiiiiiiieieieeeeeeeeeees 2-33,2-35 Gasket Kits - engine.........ccccveeeenee 2-111 - 2-117
Qil COOler....cceeeeeeeeeeeeeeeee e 2-47,2-49 Gear COVEN ..uveieieieeeieeeeeeeeeeeeeeeeeeevaaaas 2-29,2-31
(O 1T 1 (=T S 2-47,2-49 Glass
Overhaul Kits ......ccooviieienieen e 2-109 D00 e 9-123

Rac 8-9602

Issued August, 1999

Printed in U.S.A.



Magnum 7210 and 7220 Tractor 1-7
ALPHABETICAL INDEX
G H
Glass - Cont. Housings - Cont.
Left Rear WindOW .........eeevvevevenciiieieeennn. 9-123 (2] (01T TR 9-131
Rear Window .......cccoevveieiiieiieiceeeeeeeeenen, 9-117 Brake Pedal..........ccceeeeiiiiiiiiiiieeeceeeeeee, 7-3
Right Side Window..........cccoiveviiceniinenn. 9-121 ClIUCN e 6-3
Windshield ........ceevieiiiiieiiiieeceeeeeeeeeee, 9-123 Flywheel ..., 2-99,2-101
Grille - IOWer ....cooovveveieeieeeeeeeeeeeeees 9-35 - 9-41 Potentiometer.....c.ooveeuceiieiiiiiicceeeeeeeeieeees 9-3
Grille - UPPEr ...cieieeiie e 9-27,9-29 Range - transmission ..........cccccceviiieeeennne 6-19
Ground Speed Sensor.......ccocceeeieeeeieeeennee 4-43 Steering Support ..o 5-3-5-7
Thermostat ........ceeeveeiiiiiiiieeeieees 2-59,2-61
H Timing Pin ..o, 2-29,2-31
Hammerstrap ..., 9-17 Hub - front wheel, 2WD..........cccccvvvvvvvvevnnnnnne. 5-29
Harnesses Hub - front wheel, MFD.........ccccccvvvvvvvivnnnnne. 5-45
Auxiliary Fuel Level.........cccccoeiviieeieinnnen. 4-11 Hydraulic Systems
(0F=1 o I (=Yg Lo [=] SO 4-13 Brakes - tractor......cccceeeeeeevviceieeeeeinene. 7-3,7-5
Cab - headliner ......coceeeeeeeeiiiiiiiiiiiiieeeeeeeees 4-15 Brakes - trailer.......ccccoeevvevvivnceiennennn, 7-11,7-13
(072 o I (011721 G 4-3 Hitch - three-point.........cccoooiieeenn. 8-27,8-29
ENGiNe ... 4-7,4-9 Motor Oil Return .......eevveeveciiiieieieeeeeeeeeen, 8-85
Front Component........c.cccceveiieinieennnnen. 4-7,4-9 PUMP e 8-19
Hitch Control ........coovvvvvvieeeeeeeeeee e, 4-19 PTO e 8-7,8-9
Hitch Control - remote.......cccccvveeeviiinennnn. 8-33 Remote Hydraulics
Implement Monitor ... 4-3 1st & 2nd Remote......ccoeeveevvunnnnnen. 8-45,8-47
Seat - COMPressor.....ccvecvveeeeesceveeenn. 9-59,9-81 3rd Remote....ccueeieiieiiiieeieeeeee e, 8-77
TransSmMISSION......ueeeeeieiiieeeeeeeercee e, 4-11 4th Remote ...oovveeeieiieeicieeeeeee e, 8-83
Windshield Washer........cccoeevveeeeeeeeennnne. 4-51 Bleed Lin€....ccooeiieeeeieeieeeeeecceeeeeeeeee, 8-49
Head - cylinder ........ccocooeiiiiiniee 2-63 - 2-69 Steering
Headliner - cab .......cccceeeiiiieeiiiniee e, 9-129 Pump to Cylinder .........ccccoveennee. 5-11,5-13
Heaters Valve to PUMP ..o 5-9
Cab s 9-133 Transmission Solenoid Valve Tubes........ 8-15
Cylinder Block........ccc....... 2-77,2-81,2-85,2-89
(O 1IN =T o I 2-51,2-53 |
Transmission Oil .....cccoovceeiiieeiniiee e, 6-19 Inching Pedal ..., 6-57
Hitch Index - numerical ........ccceeeeeeiiiiiiiieeeeeeeeeen, 10-1
Control System .......cccccovviieiiiennee 8-31,8-33 Induction System - air........cccceeieiiiieniiiens 2-15
Cylinder - lift...ooeriiciie e, 8-35,8-37 Injection Nozzle - fuel........cccceeveuvveenn. 3-19,3-21
Cylinder - control........cccoceeeieineiieecee e 8-39 Injection Pump - fuel ......ccooceieieens 3-13-3-17
Hydraulics ........occeeeeiiiiieeeieiieeeee 8-27,8-29 Injection System - fuel......c.cccceviiiriinnes 3-3,3-5
Lift Links Instrument Cluster.......cccccceevvviiiiiiiieieeeeeeiees 4-21
LOWEN .. ittt et 9-9 Instrument Panel and Pads.................. 9-47,9-49
UPPEI ittt 9-5,9-7
MOoAUIE ... 4-19 K
Rockshaft .......cooiiieiiiiiiiiee e 9-3 Key - starting switch, ignition ...........cccceccueeee. 4-3
ValVe ..o 8-41 Knuckle - steering ......ccccceveieeee e 5-35
Hood
Handle - release.......ccccoeevvvvveceeeeeenne. 9-23,9-25 L
Hinge and Latch.........cccoeeeeinneenn. 9-35 - 9-41 Lamps
Panels - lower side.......cccceevvvevneeeennns 9-31,9-33 PAVL @ [ 510 [o3= 1 (o] SR 9-129
Panels - upper side .......ccccoeeeeeeeennnn. 9-27,9-29 CONSOIE ..o 4-41,9-129
SUPPOMS. ... 9-23 - 9-41 DOMe..coiiee e 4-41,9-129
(011 o SRR 4-7,4-9 Flasher Warning ..o 4-37
Housings Flood - cab ......cceeeiiiie e 4-41
AXIE - froNt....euecceeeiieeeeeeeeeeeeeee, 5-35,5-37 Flood - fender........cccccovvvvvveeeeevvvvienn, 4-39
AXIE - TEAN ..o, 6-75 Flood - lower front .........coovvevevvveviverennnnnnn. 4-39
Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-8 Magnum 7210 and 7220 Tractor

ALPHABETICAL INDEX
L P
Lamps - Cont. PTO - Cont.
Head ... 4-37 CONtrolS.....ccooeeeeeieeeeeeeee 6-79
Tl e 4-37 DIiVE e 6-77
Lift Links - hitch HydrauliCs. .....ccoeveiiiiiiiiiiieeeeeeeee 8-7,8-9
LOWET ..ttt 9-9 Reduction Gears ........ccccceeveveieieeeeeevernnnnnnns 6-87
UPPEI ittt 9-5,9-7 Shields.....c.ceiiieieeeee e 6-81
Lighter - Cigar.......ccoeeeeiiiiieee e 4-3 ValVe ..o 8-11,8-13
Precleaner - air .......coocvvveeeeiieiieiiiieeeeeieeees 2-15
M Pulley
Manifolds Alternator.....coooeveeveeeeiiice e, 4-29
Clutch - transmission ............eeveviviieeeieeennn. 6-3 (07] 4 4] o] ¢=T1-To] S 9-141,9-143
ENQiNe..ccooiiiiiiie s 2-33,2-35 Fan .o 2-9
Mats - flOOr ..o 9-125 Pump - Steering, 2WD .........ccoiviiiiiiiiiieeene 5-19
Mechanical Front Drive..........ccccceeeeen... 6-63,6-65 Pump - Steering, MFD .......cccccoociiieieiieeee, 5-21
MIFror = Kit ..o 9-145 Pumps
Mirror - rear VIEW .......occeeceeeeeeieiieneee e 9-105 Fuel Injection.........cccoceeevniiieeeenee. 3-13-3-17
Module - hitCh ....covveeiiecceeeceeeeeeeee, 4-19 Fuel Transfer.....cccceeeeeeieeiiieiiiiieieieinens 3-9,3-11
Mounts Gear - hydrauliC.......ccocoviiieniiiiiee e 8-19
Cab e 9-101 Oil - engine.......cccoveeeeeiccveeeeeiiieeeenne 2-51,2-53
ENgiNe ..o 9-19 Piston - hydraulic............cccceveennnee. 8-21 - 8-25
Muffler (Exhaust System) ........ccccoevoiiiiienns 2-21 Water... .o 2-25,2-27
Windshield Washer .......cccccceevvevveveeeeneennn, 4-51
N
Nozzle - atomizer, ether .......ccocovvvveieeiinnnnnnnn. 2-19 R
Nozzle - fuel injection ........ccccoeecvveeeennns 3-19,3-21 Radiator .....coovvieiiiieieeieeeeccee e, 2-3,2-5
Numerical INdeX......cceveviieineieeiiiiiiiieieeeeeeeeeee, 10-1 RaAdiO...cciiiieeieeeeeeecee e 4-45
Receiver-Drier - air conditioning ...... 9-137,9-139
(0] Remote Hitch Switch.......ccccooeeiiiiiiiiiiiiiiinien, 8-33
Oil Cooler - engine.....ccccceeeeeevveeeeeenneen 2-47,2-49 Rockshaft - hitCh ........ccoeeveeeieiiiiiiiiiiieeees 9-3
Oil Cooler - hydrauliC......ccccevcvevereneannee 5-15,5-17 Rods - connecting, engine................ 2-105,2-107
Oil Filter - enging ......cccoeveeeeeviiieiineeee 2-47,2-49 Roof Cap - Cab...cooocevieieieieeeeee e 9-111
Oil Pan - engine.....ccocccceeeeecciieeeeee 2-51,2-53
Oil Pump - engine.......ccocceeeveereiinennnee 2-51,2-53 S
Seat - operators
P Deluxe
Pads -cab ....cocoovvveeiiiiiiiiieceeeeeen, 9-127 - 9-131 Assembly ..., 9-75,9-87,9-89
Pads - instrument panel..............cccoovieeenn. 9-49 Boot and Mounts.........cccceveevevnnnnnn. 9-85,9-99
Pan - engine oil........cccoooiiiieeiiiiiees 2-51,2-53 Cushions, Arm Rests and Belts
Panels - cab acoustical...........cccccceeeeeeennnen. O-127 e 9-75,9-87,9-89
Panel - instrument ... 9-47 Suspension.......c.ccccee... 9-81,9-83,9-95,9-97
Panels - side, hood..........ccceevevvnnnnnnnnns 9-27 - 9-29 Swivel Plate and Slides
Park LOCK.......ouveeeeereiirieieieie e e eeeeea e B-53 e 9-77,9-79,9-91,9-93
Park Lock Control........ccoceeeeeeeeieiiieiiiiieieieeeeens 6-55 Standard
Pedal - brake ........eevviviiiiieiiiiiiieeeeeeeee, 7-3,7-5 Assembly ... 9-55,9-65
Pedal - foot throttle .......cccoeeeeeieeiiiiiniiiiiiiieees 3-27 Boots and Mounts.........cc.ccevuueenn... 9-63,9-73
Pedal - inChing ..., 6-57 Cushions, Arm Rests and Belts
Pinion Shaft ........ceuveiiiiiiiicieieeeeeeeeeeeeeeeeees B-47 e 9-55,9-65
Pistons - engine........ccccoeeveeeeeeiienen. 2-103,2-107 Mounting Plate and Slides............ 9-57,9-67
Planetary - front axle, MFD..........ccccccccuveennn. 5-45 Suspension..........cuee.... 9-59,9-61,9-69,9-71
Planetary - rear axle .........ccccceeveveeennn. 6-69 - 6-73 Senders
PTO Coolant Temperature ..........cc..o...... 4-7,4-9,8-3
Dual Speed ......ccoovviieeeeiiiee e 6-83,6-85 Fuel Level....................... 3-29 - 3-39,4-11,4-13
Rac 8-9602 Issued August, 1999 Printed in U.S.A.



Magnum 7210 and 7220 Tractor 1-9

ALPHABETICAL INDEX
S S
Senders - Cont. Switches - Cont.
Transmission Oil Temperature.................. 4-11 HOIMN e 4-3
Sensors IGNIION .. 4-3
Coolant Level ......oocceviceiiiiiiiiieneeen. 4-7,4-9 Lighting ... 4-3
ENgine rpme...e e 4-11 Low Pressure - hydraulic...........ccccocuveeee. 8-19
Exhaust Gas Temperature.................... 4-7,4-9 MED e 4-3
Ground Speed.......ccccevveiiiieeeeeieee e 4-43 Neutral Start ..........cccoovvevvevveeeeiiiien, 4-11,6-31
LUbe Ol 4-11 Oil Pressure - engine......cccccceveevveeeeennns 4-7,4-9
Tractor Speed .......oooeviiiiiiiee e 4-11 OVEITIAE. .ot 4-5
Shields Pressure Flow Compensated (PFC) ........ 4-11
Clutch - front drive.......cceeeeeeeeeeerennnn... 6-63,6-65 PTO Neutral ........coovvveieieieeeeeeeeee, 4-11
EXhaust ..o 2-23 PTO TOQQIE ... 4-5
Hydraulic Oil Filter.......cccccovvvvciieeiiiiieeenn. 9-43 Thermostat .......ceeeveieiiiiieeiiiiiiees 4-15,9-129
Manifold ........cceiiiiiiie e 2-23 Transmission System Pressure................ 4-11
PTO it 6-81 TranSPOrt ......cvveeee e 4-19
Starter - front and rear ........ccceeeeeeiieeenee. 2-23 Turn Signal....cooveeieeeeeee e 4-5
Turbocharger ..., 2-23 Windshield Wiper ......ccccoiiieeenine 4-15,9-129
Shroud - fan.......cccoee e 2-3,2-5 Remote HitCh......ccooovveveiiiiie, 8-33
Solenoids
Cab POWET ....ueeviiiieee e 4-23 T
Creeper Drive.....coooceeeiee e 4-11 Tank - fuel, auxiliary .......ccccoceevereennne 3-31-3-39
Differential LOCK .........c.coevvvvvviiiriiienns 8-11,8-13 Tank - fuel, Main ....ccoceeeeeeieieiiiiieeeeeeeeeieees 3-29
Ether Start.....cccceeeiiieieee e 2-19 Tensioner - belt, water pump ............... 2-25,2-27
Fuel Shutoff.........ccccevevviviveienes 3-13,3-15,3-17 Thermostat - coolant, housing ............. 2-59,2-61
IGNItION e 4-23 Thermostat - engine Oil ........ccccccceeee. 2-47,2-49
Speaker - radio......coovceeiiiiie e 4-45 Throttle - fOOt.....eeiiiee e 3-27
Spindle - front wheel..........cccccveiivieee e, 5-29 Throttle - hand........c.coovvveeeeiiiiiiieenee, 3-23,3-25
Starter Tie Rod - steering linkage .........cccceceeeeineene 5-31
Assembly ... 4-31,4-33 L oo ] 1 = 10D G PRR 9-17
MOUNEING ... 4-29 Trailer Brake ......ceeveeivevieiieeiieiceeeeeeee, 7-11,7-13
Steering System Transmission
Pump to Cylinder ......ccccoeceveiivenennen. 5-11,5-13 Clutch HOUSING ..cooveieiiiieeeee e 6-3
Priority Valve to Pump .......cccccooiiiiieeeiiee. 5-9 Control Valve
Steering Wheel and Column.............. 5-3-5-7 4-Speed Reverse.......cccocceeenennn. 6-29 - 6-39
Steps - tractor......cccev e 9-103 Mounting Plate.......ccccooiveiiiniiieieeee 6-27
SUNVISOT...ciiiiiiiieeeeeeeeeeeeeeeeeee e 9-119 Differential ...........covvevveiriveeeeeiiiinnns 6-49,6-51
Support - front axle ......ccccceeeeecveeeeennee. 5-27,5-33 Fiters .o, 8-3,8-5
Support - hood.......coccceeiieeiieeenn, 9-23 - 9-41 Internal Control.........cccoevcieiiiieeniieeeieee 6-25
Switches Manifold..........ooevviveieeei e, 6-21,6-23
A/C, high pressure ........... 4-7,4-9,9-137,9-139 O 1IN o (= | (=] 6-19
A/C, oW Pressure......cccccecveeeeeeeneen 4-15,9-129 Park LOCK ....oovveieeieeieeceeeeeeeecee e, 6-53
Air Cleaner Restriction................. 2-15,4-7,4-9 Park Lock Control...........oouveevevvvvevnrennnnnnn. 6-55
Air Control - seat......cccooceeiiei e 9-61 Pedal - inChing..........ccooeeiiiiiiiieees 6-57
Blower Motor - cab..........ccuuueeeeeneee. 4-15,9-129 Pinion Shaft and Gear.......cccccccvvvvvevnnnnne. 6-47
Brake.....oocoieeee e 4-3 Pump Drive......cceeeeiee e 6-77
Creeper DIive.. ..o 4-5 Range
Differential LOCK .......ccceveeiiciiireeieieee e 4-3 Countershaft ........ccocceeiiiiciiieniicieeees 6-45
Dome Light......cccceeeiiiiieiiieeceee 4-15,9-71 HOUSING. ..o 6-19
Ether Start......cccoeeeiiiiiieeee, 4-3 Housing Tubes.......cccccoiiiiiiiiiinnes 6-21,6-23
Filter Pressure........cevueeeevieivnnnnnnnn. 8-5,8-7,8-9 Input Shaft ....ccoovcieie e, 6-41
FIasher ... 4-5 Master CIUtCh.......cccceeevecieeee e 6-43
HIgh-LO e 4-3 Manifold .......cooceeiiiieee e 6-21
Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-10 Magnum 7210 and 7220 Tractor
ALPHABETICAL INDEX
T w
Transmission - Cont. Wheels - Cont.
Speed Rear - Cont.

Countershaft SEEEL i 6-89
With Creeper......cccoovcveeveevecieneeeeeen, 6-13 Steel Dual .......ooovvvvevevereiiieeen, 6-95,6-97
Without Creeper........cccevveeeicieenenieenn. 6-11 Universal Cast ......ccoveeeiieenenieeeeee e 6-93

Input Shaft Wiper - front windshield ..........ccccooeeeiiiennnne. 4-47
With Creeper......cocoveieeeeieeeeeeeene 6-7,6-9 Wiper - rear WindoWw ..........cooocieeeeriiiieennnnns 4-49
Without Creeper........cocvvceeeiieeniiienene 6-5

Output Shaft
Front Clutch .....ccvveeeiiiie e 6-15
Rear ClutCh......cccoveeeiiiiieee e 6-17

Shift Controls .........coevvvvveveeevvivirnnnnnn. 6-59,6-61
Turbocharger ... 2-41,2-43
Turbocharger System........cccocceeeiieennee 2-37,2-39

Vv
Valves

BraKe. ... e 7-9

Brake - trailer ... 7-11

o 1T o RS 8-41

PTO e 8-11,8-13

Remote Hydraulic

1st Remote ..o, 8-51 - 8-61

2nd, 3rd & 4th Remote................. 8-63 - 8-73

Y01 1=TaTo )T S 8-17

Steering Priority ....cooveeviiceeniieeeeeeeene 5-23

Trailer Brake .......ceeeeeeviiiiiiiiiieeeeee e, 7-11

Trailer Brake Priofity .......cccccevvieeeeieiienen. 7-11

Transmission Control

Accumulators......cccceueeeeeeieieeee e 6-33

Body Section and Plate..........c.ccccueeneeee. 6-31

BOIS .. 6-39

Cam HoUSING....c.ooceieiiie e 6-29

Clutch SPOoOIS ...cceeeeieiiiie e 6-37

Creeper Valve ......cccoeciiiieeeciei e 6-35

Mounting Plate ..., 6-27

w

Washer - windshield ..., 4-51
Wastegate Actuator........ccccooeieeeiiiiiiieenins 2-45
Wastegate System ......ccocoviiiiiiineeeeen 3-7
Water PUMP......iiiiiieiieeeeeeee 2-25,2-27
Weights - front end ........cooooeiiiiiiiiiiiee 9-21
Weights - rear wheel........cccoooeeiiiiiieenne 6-99
Wheel - steering .....ccoecveeeeeiiiiee e, 5-3-5-7
Wheel Hub - front axle, 2WD................cec..o. 5-29
Wheel Hub - front axle, MFD........................ 5-45
Wheels

Front - MFD.....oooi e 5-53

Front - 2WD ..o 5-51

Rear

Solid Cast....cvvevvcieiee e, 6-91

Rac 8-9602 Issued August, 1999 Printed in U.S.A.



Magnum 7210 and 7220 Tractor 1-11
DEALERS OWNER RECORD
OWNERS NAME SERIAL NUMBER YEAR ATTACHMENTS
Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-12

B9309098S

TRANSMISSION
“—" CONTROL VALVE

LUBRICATION  CLUTCH MANIFOLD

MANIFOLD

() Yo
.\A

Q
)
]
P4
oy
[a)
>
T

HITCH
CONTROL
VALVE

<
%

PISTON PUMP @

HYDRAULIC
GEAR PUMP

HYDRAULIC
FILTER

AUXILIARY FILTER

PTO ~



Magnum 7210 and 7220 Tractor 1-13

PICTORIAL INDEX
MAIN HYDRAULICS

REF. DESCRIPTION PAGE
1 Valve Inlet TUube. . ... e e 6-25
2 Master Clutch Tube . . .. ... e e e e e e 6-25
3 Jumper Tube . ..o e 6-25
4 Old Clutch Tube. . . . . e e e e e e e e 6-25
5 Even Clutch TUDe . . ... e e e 6-25
6 * PTO Clutch TUDE. . . ... e e e e e e e e 8-7
7 *PTOBrake TUbe . . ... e 8-7
8 Transmission Pressure TUDE. . . ... .. i e e e e e 6-13
9 Valve Pressure TUDE . . . ... i e e e e 8-15
10 Valve Return Tube. . . . ..o e e e e 8-15
11 * Regulator Valve Return Tube . . ... ... e 8-7
12 * Differential Lock TUbe . . . ... e 8-7
183 * PTO Drain HOSE . .. .ot e e e 8-7
14 Auxiliary Filterto PTO Valve Tube. . . ... . oo et 8-5
15 Pump to Filter Hose Assembly . ... .. . e 8-3
16 Auxiliary Filter to Pump Hose Assembly . .. ... .. e 8-5

*NOTE: See Page 8-9 for hoses used on tractor P.I.N. JJA0O064978 and after.

Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-14

HYDRAULIC
PISTON PUMP

LUBRICATION
MANIFOLD

D

YA
7
)):l)»n_i;:m)ﬁfwﬁ/

£

g

B921903S

PTO



REF.

©CoOoONOOOTA~WN =

Magnum 7210 and 7220 Tractor 1-15

PICTORIAL INDEX
LUBRICATION HYDRAULICS

DESCRIPTION PAGE
Manifold Lubrication Tube . . ... ... 8-3
Lubrication Supply TUDE . . ... e e 6-9
Creeper Drive Lubrication Tube. . .. ... ... e 6-21,6-25
Odd/Even Lubrication TUbe. . . . ... e 6-21
Valve Return Tube. . . ... e 8-27
Draft Cylinder Lubrication Tube. . .. ... .. e e 6-21,6-23
Main Lubrication Supply Tube . . . .. . e 6-21
Right Brake Lubrication Tube . .. ... .. . e e 6-23
Left Brake Lubrication Tube. . .. ... .. i e e 6-23
Internal Lubrication Tube. . . ... . 8-29
Bevel Gear Lubrication Tube. . . ... .. i e e 6-75
PTO Lubrication TUDE . . . .. i e e et e e e e 6-23

Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-16

@
NG

,
HYDRAULIC

FILTER

HYDRAULIC
PISTON PUMP

REMOTE CONTROL
VALVE

HYDRAULIC
COUPLER

B9309095S8

HYDRAULIC
COUPLER

RANGE HOUSING

BRAKE COVER



REF.

©CoOoO~NOOO~WN—=

Magnum 7210 and 7220 Tractor 1-17

PICTORIAL INDEX
REMOTE HYDRAULICS

DESCRIPTION PAGE
No. 1 Remote Drop Tube. . . . ..o e 8-45
No. 1 Remote Raise Tube. . ... ... . e 8-45
No.2 Remote Drop Tube. . . . ..o e 8-45
No.2 Remote Raise Tube. . . ... .. e 8-45
No. 4 Remote Drop Tube. . . . ..o e 8-83
No. 4 Remote Raise Tube. . . ... .. e 8-83
No. 3 Remote Drop Tube. . . . ..o e 8-77
No.3Remote Raise Tube. . ... .. e 8-77
Priority Valve Supply TUDE . ... .o 8-19
Pump Signal Tube. . ... o 8-19
Remote Return HOSE. . ... o e e e e e e e 8-3
Bleed Hose, Return . . ... e 8-49
Drain Hose, CoUPIEr . ... o e e e e 8-45,8-77,8-83

Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-18

H3ANIAD DNIH33LS

{31002 10

|EINIE]
OIMNVYHAAH

G,)._>

dANd HY3H
OIMNVYYAAH

diNNd
ONIH33LS

JATVA
ALIHOIYd

ONIH331S

B9309096S



Magnum 7210 and 7220 Tractor

PICTORIAL INDEX
STEERING HYDRAULICS
2-WHEEL DRIVE

REF. DESCRIPTION

1 * Upper Oil Cooler HoSE. . ... ..o e et e e e e
2 *Lower Oil Cooler HoSe. . ... . oot
4 *Cooler SUPPlY TUDE. . ..o e
5 Right Turn Steering Hose . . ... ... e
6 Left Turn Steering Hose. . .. ... oo e
7 Left Turn Steering Tube. . .. ... o i e
8 Right Turn Steering Tube . . ... .. . e
9 Steering Return Tube .. ... .. .
10 Steering Upper Supply Tube . . . . .. i e
11 Steering Return Hose . . ... i
12 Steering SUPPIY HOSE . . .. oo e
13 Steering Signal HoSe. . . ... o i e
14 Front Signal Steering Tube . ... ... . .
15 Steering SUpply TUDE . . ... e
16 Rear Signal Steering Tube . . ... ... . e

*NOTE: See Page 5-17 for hoses used on tractor P.I.N. JJA0064978 and after.

Rac 8-9602 Issued August, 1999

1-19

Printed in U.S.A.



1-20

437000 110

H31d
OIMNYHAAH

dNd 4v3o
OINNYddAH

B9309097S



Magnum 7210 and 7220 Tractor

PICTORIAL INDEX
STEERING HYDRAULICS
MFD TRACTOR

REF. DESCRIPTION

1 * Upper Oil Cooler HoSE. . ... ..o e et e e e e
2 *Lower Oil Cooler HoSe. . ... . oot
4 *Cooler SUPPly HOSE. . .. oo e
5 Left Steering Crossover Hose . . .. ... oo i e
6 Right Steering Crossover Hose. . ... ... i e
7 Right Turn Steering Hose . . ... ... e
8 Left Turn Steering Hose. . .. ... oo e
9 Left Turn Steering Tube. . .. ... o i e
10 Right Turn Steering Tube . . ... . .
11 Steering Return Tube .. ... .. .
12 Steering Upper Supply Tube . . . . ..o e
13 Steering Return Hose . . ... i
14 Steering SUPPIY HOSE . . .. oo e
15 Signal Steering HOSE. . . ...t e
16 Front Signal Steering Tube . ... ... . .
17 Steering SUpply TUDE . . ... e
18 Rear Signal Steering Tube . . ... ... . e

*NOTE: See page 5-17 for hoses used on tractor P.I.N. JJAO064978 and after.

Rac 8-9602 Issued August, 1999

1-21

Printed in U.S.A.



1-22

B9219138



REF.

O~NOoO O~ WN =

Magnum 7210 and 7220 Tractor 1-23

PICTORIAL INDEX
BRAKE HYDRAULICS

DESCRIPTION PAGE
Brake SUpply HOSE . . .o o e 7-5
Brake SUpply HOSE . . .o o e 7-5
Brake SUpply HOSE . . .o o e 7-5
Brake Return HOSe . .. ... e 7-5
Right Brake Tube. . . ... .o e 7-5
Valve SUupply TUDE. . . ..o e 7-3
Left Brake Tube . . .. oo e 7-5
Brake Return Tube . ... .. . e 7-5

Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-24

B9309099S

LUBRICATION MANIFOLD

STEERING
PRIORITY
VALVE

HITCH ROCKSHAFT

«———HITCH CYLINDER

T




REF.

o~NO O WN =

Magnum 7210 and 7220 Tractor 1-25

PICTORIAL INDEX
HITCH HYDRAULICS

DESCRIPTION PAGE
Pilot Pressure TUDe . . . ... 8-27
Valve Return Tube. . ... .o e 8-27
Signal TubE . . ..o e 8-27
Short Signal Pump Tube . . . . ... e 5-9
Valve Inlet Tube. . ... e 8-27
Cylinder SUpply HOSE . . . oo e 8-29
Hitch Booster TUube . . . .. . e 8-27
Cylinder Assist HOSE . . . ... oot e 8-27

Rac 8-9602 Issued August, 1999 Printed in U.S.A.



1-26



Magnum 7210 and 7220 Tractor 2-1

ALPHABETICAL INDEX
ENGINE

DESCRIPTION PAGE
AIr Cleaner ASSEMDIY ......cooi i e e e e e e e e e eneees 2-15,2-17
A INAUCHION SYSTEIM ...ttt e e st e st e e s ae e e e sabeeesaneeasnneans 2-15
LOF=1 0051 0= | R 2-71,2-73
(070] ] 1Yo 11T N = To T RPN 2-105,2-107
(OTeTo] F= 10| il [=Y= 1 (=Tl s AP 2-77,2-81,2-85,2-89
Coolant RECOVEINY SYSTEIM ... ..ttt ettt se e e b et e e e e ne e s 2-11,2-13
L= 0] 1] g F= | PR 2-91 - 2-97
1037 [aTo (=T =1 ool GNP P PSP 2-75 - 2-89
Cylinder Head and Valve MEeChaNiSM .........cooiuii it 2-63 - 2-69
Cylinder Head Gasket and COVET .......ouviiiiiieeiiiee e ectiee st e et e e sree e snee e e e e e 2-55,2-57
Ether STarting SYSTOM. ... ot ae e eaee s 2-19
EXNAUST SYSTEIM...ceiie ettt b e e ae e s ae e e ne e e e eaee s 2-21
EXDaust SYSIEM SHIEIAS .......eeiiieiiiee ettt s ae e e enee s 2-23
L= L I = 0T |1 1 TSP PSPPI 2-9
Flywheel and HOUSING ....oooueiieieii e 2-99,2-101
R0 Y0 R 1Y T g 00 1Y =Y 2-29,2-31
Gasket Kits

(@311 o L= gl =1 o o] SR 2-115,2-117

RV 1LY C 11 (o [ 2-111,2-113
=T a1 {0 [ = 2-33,2-35
(O 11 a1 T 0= TaTo I O eTo] [=T R 2-47,2-49
(O 1 014 a oI TaTo @ 1 - o TSR 2-51,2-53
(@ XVZ=14 = TU LI 1 PPN 2-109
PiStONS AN SIEEVES .......cooeeeeieeeeeeeeeee et e e e e e e e et e e e e e e ar s e as 2-103 - 2-107
Radiator and Attaching Parts..........cooo e e 2-3-2-7
ThermOStat HOUSING ...ceeeiiiiiiiiie ettt e et e e e e e e e e e e e e e eas 2-59,2-61
TUrbOCharger ASSEMDIY.....cooii ettt e e e s e e s snreeeeeeane 2-41,2-43
TUIDOChAIGET SYSTEM ...t et sa e e ra e e e sane e s enneeeeans 2-37 -2-43
WaSTEGALE ACIUALON ...ttt e e e e e e s s e e e e e e sannr e e e e e sanne e e e s s anreeeeeaans 2-45
Water PUMP @Nd FaN... .ot e e e ne e e 2-25,2-27

Rac 8-9602 Issued August, 1999 Printed in U.S.A.



2-2

B9305230



Magnum 7210 and 7220 Tractor 2-3
RADIATOR AND ATTACHING PARTS
PRIOR TO TRACTOR P.I.N. JUA0064978
DESCRIPTION REQD.
RADIATOR - cooling system . . ... .ot e e 1
CAP - radiator, 15 PSi & oottt e e 1
VALVE - 1/4inch PT, drain . ... .o et 1
HOSE - radiator, lower, replaces 1334477¢c1 . ... ... . . . 1
HOSE - radiator, UPPer . .. oo e e e e e 1
CLAMP - coolant hoSe. . .. ..o e e 4
SUPPORT -radiator . ... i e e et 1
BOLT - hex, fullthreads, 10-1.5Xx30 MM . ...ttt 5
INSULATOR -rubber mount . ... e e et 2
WASHER - flat, radiator support . . . ... 2
PLATE - radiator .. ... e 1
NUT - hex, jam, self-locking, 1/2inchNC .. ... ... ... ... ... o .. 2
PLATE - bolster COVer . . ..o e e e e e 1
SHROUD -fan. . ..o e e 1
BOLT - hex flange, Case installed, order 413-514, 492-11031, and
495-210838 DEIOW . . . oot 8
BOLT -hex, 5/16 NC X 7/8iNCh. . ... ..o e e 8
WASHER - lock, 5/1610inch. . ... ... 8
WASHER - flat, 3/8 x 7/8 x 3/321inCh. . . . ... ... 8
ADAPTER - straight, 3/8 stemend x 1/4inchPT . ........................ 1
HOSE - 560 mm (22 inch) long, radiatortoengine . .. .......... ... ... ... 1
CLAMP - adj, 7/16-25/32inchdia .. .......... ... i, 2
STRAP -tie, 15inch, nylon . .. . .. ... 2
SEAL - hood to radiator, upperleft ........ ... ... .. . 1
SEAL - radiator, lower suppom. . . . ... e 1
SEAL - radiator, lower corners and between air duct and radiator ............ 3
SEAL -radiator . ... e 1
SEAL -radiator . ... e 1
SEAL -fanshroud . ... . e 2
TUBE -waterinlet . . ... e 1
BOLT - heavy hex flange, 8-1.25x16mm . ...... .. ... ... 1
CLAMP -tube retaining . . . ... .o i e 1
WASHER -flat, 11 X 24 X 2 MM . . ..o e e et 5

*NOTE: Above parts marked with an asterisk are included in the engine assembly.

REF. PART NO.
1 A190663
2 A170241
3 217-103
4 252305A1
5 1289072CH
6 138773A1
9 1340707CH
10 614-10030
11 L46821
12 48560
13 1340708CH
14 131-1308
15 1955424CH
17 1289320C1
18 NSS
413-514
492-11031
495-21038
22 217-151
23 1960764CH
24 214-1406
25 L18337
28 1289476CH
29 1968024C1
30 1289473CH
32 1348509C2
33 1348510C2
34 A171317
35 *J907208
36 *845-8016
37 * 922847
38 895-15010
Rac 8-9602

Issued August, 1999



JLEEER L,
\knwmlﬂu.uuwm.m- 4

A L
Ks

BT/ 7))
SErir LA
e 7 4 =
FLAEL LTI,
7 ..‘h.&u

7= £
)

RB99E047



REF. PART NO.
1 140501A2
2 243898A1
3 243895A1
4 243899A1
5 614-8012

6 895-15008
7 A170241

8 217-103

9 186489A1
10 198883A1
11 138773A1
12 184299A1
13 138773A1
14 217-151

15 1960764C1
16 1348264C1
17 L18337

18 196816C1
19 237-6008
20 3225216R2
21 1954736C1
22 1301342C1
23 184111A2
24 187107A2
25 844-8016
26 614-6016
27 495-81107
28 184112A2
29 184113A2
30 844-8018
31 895-15008
32 177080A1
33 60-6650T1
Rac 8-9602

Magnum 7210 and 7220 Tractor 2-5

RADIATOR AND ATTACHING PARTS
TRACTOR P.I.N. JUA0064978 AND AFTER

DESCRIPTION REQD.
RADIATOR ASSEMBLY - cooling system, emission control engines.......... 1
TANK - radiator, UPPer. . ..t e e e e e 1
TANK - radiator, lower . ... ... 1
SUPPORT -radiator. . . ... e e 1
BOLT - hex, full threads, 8 -1.25x 12 mm, notshown .................. 8
WASHER - flat, 9 x20x 1.6 mm, notshown .. ............. ... ........ 8
CAP - radiator, 15 PSi & oottt e e 1
VALVE - 1/40inch PT ... e e 1
HOSE - radiator, loOWer. . .. ..o e e 1
CLAMP - lower radiator hose, radiatorside. .. ......... ... . ..., 1
CLAMP - lower radiator hose, engineside ......... ... .. 1
HOSE - radiator, UPPEr . .. oo e e e e 1
CLAMP - upperradiatorhose . ...ttt e e e 2
ADAPTER - straight, 3/8 stem end x 1/4 inch PT, venthose ................ 1
HOSE - 560 mm (22 inch) long, radiator venttoengine .................... 1
CLAMP - hose, 3/8 inch, radiatorventhose ................ ... ... ..., 2
STRAP - tie, 15 inch, vent hose to upper radiatorhose .................... 1
ADAPTER - barb stem, radiator, lower . .. ...... ... ... .. 1
O-RING-41/64 1D x 3/32inchwide .............. ... 1
HOSE - 15 (5/8) ID x 460 mm (18-1/8 inch) long, cut from 97252CX bulk
hose, high temperature heaterhosereturn........ .. .. .. ... . ... .. 1
CLAMP - adjustable. .. ... e e 2
ADAPTER - straight, special . . . ... e 1
BRACKET - radiator, UPPEr. . o oot e e et e et e e e e et 1
SEAL - adhesive back, 608 mm (23-15/16 inch) long, upper and lower
fan shroud and upper radiatorbracket. . .. ....... ... ... .. . .. 3
BOLT - heavy hex flange, 8 - 1.25 x 16 mm, upper bracket to radiator,
outermounting holes . . . ... . e 2
BOLT - hex, full threads, 6 - 1.0 x 16 mm, upper bracket inner mounting
NOIES . o 2
WASHER - flat, 9/32 x 7/8 x 3/64 inch. . ........... .0 ... 2
BRACKET - radiator, left-handside. .. ......... ... . .. 1
BRACKET - radiator, right-hand side. . .. ........ .. .. .. . ... 1

BOLT - hex, 8 - 1.25 x 16 mm, left-hand and right-hand brackets,
replaces 614-8020 bolt, for upper and lower hardware see hardware

used with cooler and condenser mounting brackets on page 5-17 ......... UAR
WASHER - flat, 9 x 20 x 1.6 mm,ifused. .......... ..., 4
BRACKET - radiator sUpport . . ...t e e e 2
CUSHION - rubber, mount, radiator support bracket lower mounting

NOlES ..o e e 4

Continued on next page

Issued August, 1999



JLEEER L,
\knwmlﬂu.uuwm.m- 4

A L
Ks

BT/ 7))
SErir LA
e 7 4 =
FLAEL LTI,
7 ..‘h.&u

7= £
)

RB99E047



REF.
34

35
36

37
38
39
40
41

42

43
44

45

46
47
48
49

PART NO.
844-10030

495-81140
234017A1

223350A2
227240A1
864-10016
141002A2
256990A1

844-8016

614-8016

892-11008
895-11008
185672A2
177362A2

245983A1

231604A1
*J907208
*J922847
*845-8016

Magnum 7210 and 7220 Tractor 2-7

RADIATOR AND ATTACHING PARTS
TRACTOR P.I.N. JUA0064978 AND AFTER

DESCRIPTION REQD.
BOLT - heavy hex flange, 10 - 1.5 x 30 mm, support bracket lower
mMounting holes . ... .. e 4
WASHER - flat, 13/32 x 1-1/4 x1/16inch . ... ... .. .. . .. 4
BOLT - hex socket, 8 - 1.25 x 16 mm, upper mounting holes, replaces
844-8020 bOlt. . . ..o 6
PLATE - radiator . . ..ot e 1
GASKET - rubber seal, tank replacement . . ... ....... ... ... ... .. ..... 1
BOLT -hexsocket, 10-1.5 X 16 MM . ...ttt e 2
SHROUD - fan, emission controlengines . . . ......... ... .. 1
SEAL - adhesive back, 764 mm (30-5/64 inch) long, radiator, lower
frame between radiatorand support . ... ... . 1
BOLT - heavy hex flange, 8 - 1.25 x 16 mm, Case installed, service with
614-8016, 892-11008 and 895-11008 . . . . . . . . oottt i e e e e 10
BOLT - hex, fullthreads, 8 -1.25 X 16 mMm ............ .. 10
WASHER - 10CK, B MM . .. .o e e e e 10
WASHER -flat, 9 X 17 X 1.6 MM . . ... e e as 10
SEAL - trim, 3010 mm (118-1/2 inch) long, hood perimeter .. ............... 1
SEAL - trim, 55 mm (2-11/64 inch) long, hood, radiator frame and
bolsterplate. . ... ... i e e 8
TRIM - edge, black, 28 mm (1-1/8 inch) long, order 1330108CX bulk
seal and cut to length, attach to vertical legatrear.......... ... ... .. .... 2
CLIP - 0pen type o o e 1
TUBE -waterinlet . . ... e 1
CLAMP -tUbe . .o e 1
BOLT - heavy hex flange, 8-1.25x16mm . ...... .. ... ... 1

*NOTE: Above parts marked with an asterisk are included in the engine assembly.

Rac 8-9602

Issued August, 1999



2-8

BS95K148



Magnum 7210 and 7220 Tractor 2-9
RADIATOR FAN AND MOUNTING PARTS

REF. PART NO. DESCRIPTION REQ'D.
7210 TRACTOR
1 A184979 FAN - engine, 6 blade, puller. . ... ... 1
2 A184524 SPACER -fan . ... e 1
3 814-10110 BOLT -hex, 10-1.5 X110 mMm ... ... e e e 4
4 496-21041 WASHER - flat, 13/32 x 13/16 x 3/32 inch, hardened, ifused. ............... 4
4A 892-11010 WASHER - lock, 10 mm, ifused . .......... i 4
5 J911567 BELT - fan, V-ribbed, 1702 mmIong. . ... ...t e 1
7220 TRACTOR
PRIOR TO TRACTOR P.I.N. JJA0064978
6 A173447 FAN - engine . . ..o e 1
7 A184523 SPACER -fan . ... e 1
8 A173943 DRIVE -fan . .. 1
9 814-10080 BOLT-hex,10-1.5 X80 MM . ... et eiaans 4
10 496-21041 WASHER - flat, 13/32 x 13/16 x 3/32 inch, hardened . . .. . ................. 4
11 496-11034 WASHER - flat, 11/32 x 11/16 x 1/16 inch, hardened, replaces H426775
WA . . ottt e 6
12 825-1408 NUT -heX, 8mm - 1,25 . .. e et 6
13 J911567 BELT - fan, V-ribbed, 1702 mmlong. . ...... ..ot 1
7220 TRACTOR
TRACTOR P.I.N. JUA0064978 AND AFTER
14 186431A1 FAN - engine, 8 blade, emission controlengines . ........................ 1
15 187777A1 DRIVE -fan . .. 1
16 614-10030 BOLT - hex, full threads, 10-1.5x30mm . ........... .. ... 4
17 892-11010 WASHER - lock, 10 MM . ... e 4
18 496-11034 WASHER - flat, 11/32 x 11/16 x 1/16inch,hardened . . . . . ................. 6
19 825-1408 NUT -heX, 8mm - 1,25 . .. e et 6
20 J911567 BELT - fan, V-ribbed, 1702 mmlong. . ...... ..ot 1

Rac 8-9602 Issued August, 1999



2-10

B922130S



Magnum 7210 and 7220 Tractor 2-11

COOLANT RECOVERY SYSTEM
PRIOR TO TRACTOR P.I.N. JJA0064978

REF. PART NO. DESCRIPTION REQ'D.
1 A190663 RADIATOR - cooling system . . ... .ot e e 1
2 1289499C2 BRACKET - reservoirmounting. . . ... ..ot e e 1
3 614-10020 BOLT - hex, fullthreads, 10-1.5X20 MM . ...ttt 2
4 892-11010 WASHER - lock, 10 MM ... ... 2
7 A184395 BOTTLE - coolant recovery . . . ... e e e 1
8 1547924CA1 CAP - recovery bottle, non-vented. . .. ... .. . 1
9 281-34812 SCREW - self-tapping, hex washer head, 5/16 NC x 3/4inch. . .............. 4
13 A172261 HOSE - 1800 mm (70-7/8 inch) long, cut from L126767 bulk hose,
COOIANT FECOVEIY . o ittt e e e e e e 1
14 1340641CH1 HOSE - coolant recovery, 300 mm (11-13/16 inch) long, cut from
L126767 bUlKk hOSE . .. ..o e 1
15 A171099 CLAMP - spring-type, hose retaining. . ... ... . i 3
16 516-22127 CLAMP - harness, replaces R54362 clamp. . .. ..., 2
L126767 HOSE - bulk, 8 (5/16) ID x 2336 mm (92 inch)long .. ..................... 1

Rac 8-9602 Issued August, 1999



2-12

BS95M084



Magnum 7210 and 7220 Tractor 2-13

COOLANT RECOVERY SYSTEM
TRACTOR P.I.N. JUA0064978 AND AFTER

REF. PART NO. DESCRIPTION REQ’D.

1 140501A2 RADIATOR ASSEMBLY -coolingsystem. . ... ... .. i 1
2 A172261 HOSE - 1800 mm (70-7/8 inch) long, cut from L126767 bulk hose,

coolantbottletoradiator ........ ... .. e 1

3 142713A1 HOSE - 1021 mm (40-7/32 inch) long, coolant recovery overflow. . ........... 1

4 A171099 CLAMP - spring-type, hose retaining. . ... ... i 3

199027A1 RESERVOIR ASSEMBLY - coolant recovery, mounts at clip on firewall . ...... 1

5 188891A1 RESERVOIR -coolantcontainer ........... ... i, 1

6 1547924CA1 CAP -recovery bottle, non-vented . .. ... ... . 1

L126767 HOSE - bulk, 8 (5/16) ID x 2336 mm (92 inch)long .. ........... ... ....... 1

Rac 8-9602 Issued August, 1999



2-14




REF. PART NO.
1 113077A1
2 NSS

3 1289073C2
4 214-1476

5 1983640C1
6 113078A1
B6A 96900CH1

7 1975782C1
8 614-8014

9 892-11008
10 895-11008
11 1998851C1
12 121746A1
13 1998858C1
14 214-1428
16 1334309C2
17 905-10025
18 829-2410
19 814-10060
20 895-11010
21 A176570
22 829-2410
23 1348516C3
24 905-10020
25 1348518C1
26 905-10025
27 829-2410
28 1340702C1
29 905-8012
30 1348517C1
31 905-10025
32 829-2410
33 814-10060
34 895-11010
35 A176570
36 142742A1
37 96900CH1
Rac 8-9602

Magnum 7210 and 7220 Tractor 2-15
AIR INDUCTION SYSTEM

DESCRIPTION REQD.

CLEANER ASSEMBLY - air, includes precleaner, parts list page 2-17 .. ...... 1
PRECLEANER - engine, included with air cleaner assembly ............. 1
HOSE - aircleanerto turbocharger. . ... ... i 1
CLAMP - adj, 4-5/16 - 5-1/4inch. . ... ... ... e 2
SWITCH - restriction, aircleaner. . ... ... . i i 1
DUCT - air intake, with lower bracket, prior to tractor P.I.N. JUJA0064978. ... ... 1
NUT - U-type, NO. 10-16 . ... e et 3

SCREW - truss head cross recess, No. 10-16 x 5/8 inch, self-tapping,

precleanerto air duct. . ... ... e 3
BOLT - hex, full threads, 8 - 1.25 x 14 mm,ifused........................ 2
WASHER - lock, 8mm, ifused . ............ .. 2
WASHER - flat, 9 x 17 x1.6 mm,ifused. . ........ ... . ... 2
HOSE - 90 degree, aspirator. . . ..o ittt e e e 1
TUBE - @spirator ... ... e 1
HOSE - aspirator. . ... oo e e e 1
CLAMP - adj, 1-5/16-2-1/4inchdia.......... ... ... . .. 4
CLAMP - aspirator tube, mountstoturboshield .. ........................ 1
BOLT - hex serrated flange, 10-1.5x25mm ......... ... ... i, 1
NUT - hex, flange, 10 mm-1.5,class 10 ....... ... ... .. . i . 1
BOLT -hex, 10-1.5 X680 MM .. ... ittt 1
WASHER -flat, 11 X 20 X 2 MM .. oo it et ettt 1
SPACER - Clamp . . ..o e 1
NUT - hex, flange, 10 mm-1.5,class 10 ....... ... ... .. . i . 1
BRACKET - plate, aircleaner . ... ...ttt e eieens 1
BOLT - hex serrated flange, 10-1.5x20mm ....... ...t .. 3
BRACKET - air cleaner support, mounts to cylinderhead. . ................. 1
BOLT - hex serrated flange, 10-1.5x25mm ......... ... ... i, 2
NUT - hex, flange, 10 mm-1.5,class 10 ....... ... ... .. . i . 1
SUPPORT -aircleaner . . ..o v e e e 1
BOLT - hex serrated flange, 8-1.25x12mm ......... ... .. ... 1
BRACKET - air cleaner mounting, mounts to cylinderhead . ................ 1
BOLT - hex serrated flange, 10-1.5x25mm ......... ... ... i, 1
NUT - hex, flange, 10 mm-1.5,class 10 ....... ... ... .. . i . 1
BOLT -hex, 10-1.5 X680 MM .. ... ittt 1
WASHER -flat, 11 X 20 X 2 MM .. oo it et ettt 1
SPACER - Clamp . . ..o e 1
DUCT - air intake, without lower bracket, tractor P.I.N. JUA0064978 and
=1 Y 1
NUT - U-type, NO. 10-16 . . .. e et 3

Issued August, 1999



2-16




Magnum 7210 and 7220 Tractor 2-17

AIR CLEANER

REF. PART NO. DESCRIPTION REQD.

113077A1 CLEANER ASSEMBLY - air, includes precleaner. . ............ ... ... 1
2 NSS BODY -aircleaner. . ... 1
3 A171256 ELEMENT -filter, secondary . ......... .o 1
4 A171255 ELEMENT -filter, primary . ... ... e 1
5 A47134 NUT - wing, retaining, elementretaining .. ............ . ... .. ... ..... 2
6 D37976 GASKET - aircleanerelement . ... ... . i, 1
7 A184650 COVER ASSEMBLY - 8CCESS . . v ittt i it i e e it e e 1
8 33-1387T1 NUT - wing, coverretaining . ........ ..ot 1

33-1389T1 RING -snap, notshown ... ... ... i e 1
9 NSS PRECLEANER - air, engine, welded on, not serviced separately .. ........ 1

Rac 8-9602 Issued August, 1999



2-18




REF. PART NO.

1 A143381
D77648

3 395686R1

3A 1963571C1

4 222-615

5 222-650

6 222-660

9 413-512

10 492-11031

11 425-105

14 1974410C1

14A A149932

15 L18337

16 A172900

17 217-40

18 R30812

19 1960785C2

20 185552A2

21 190752A1

22 614-8020

23 892-11008

24 825-1408

25 281-34812

Rac 8-9602

Magnum 7210 and 7220 Tractor 2-19
ETHER STARTING SYSTEM
DESCRIPTION REQ’D
SOLENOID ASSEMBLY - ether injection, no longer available, order
185552A2 ether start solenoid, item20. ... ... ... . . i 1
HANGER - ether can, no longer available, order 185552A2 solenoid
assSembly . ... 1
GASKET - injector solenoid, 15/64 inch diameter, ifused................ 1
GASKET - injector solenoid, 19/32 inch diameter, if used, not shown....... 1
ELBOW - 90 degree, compression, 1/8 tube OD x 1/8inchPT............ 1
SLEEVE - tapered, 1/8inchtube OD .. ......... ... ... ... . ... ... 1
NUT - hex, 1/8 tube OD x5/16-24inch.......... ... ... .. ... ..... 1
BOLT - hex, 5/16 NC x 3/4inch,ifused ............ ... .. ..., 4
WASHER - lock, 5/16inch,ifused ........... ... ... . ... . . . .. 4
NUT - hex, 5/16 inch NC, ifused. . ........ . i i e 4
TUBE - 1600 mm (63 inch) long, no longer available, order item 14A
TUDE e 1
TUBE - 2006 mm (79inch) long . ... ..o e 1
STRAP -tie, 1510nCh . ... . e 3
NOZZLE ASSEMBLY - atomizer. . ...ttt e 1
REDUCER - 1/4 PT x 1/8 inch female PT,brass. . . . ...................... 1
LINK - eXtension . . ... e e 2
BRACKET - ether mounting, ifused ......... ... .. . ... . ... 1
SOLENOID ASSEMBLY - ether injection, continuous flow . .. ............... 1
HOUSING - ether injection solenoid. . . . ........ ... ... 1
BOLT - hex, full threads, 8 - 1.25 x20 mm, ifused........................ 4
WASHER - lock, 8mm, ifused . ........... .. .. 4
NUT -hex, 8mm-1.25,ifused. ........... e 4
SCREW - self-tapping, hex washer head, 5/16 NC x 3/4 inch, replaces
items 9 through 11 or 22 through 24 onsomemodels ..................... 2

Issued August, 1999



2-20




REF. PART NO.
1 1998855C2
2 828-12055
3 896-11012
4 1998799C2
5 1998800C2
6 896-11012
7 127594A1

8 1998778C2
9 1347836C3
9A 139789A3
9B 217-87

10 135162A1
11 1998707C1
12 A170807
13 135725A3
14 180428A2
Rac 8-9602

Magnum 7210 and 7220 Tractor 2-21
EXHAUST SYSTEM
DESCRIPTION REQD.
ELBOW -exhaustcasting . . .. ...t 1
BOLT - hex, 12-1.75x55mm, class 10.9. . . ... ... ... o .. 4
WASHER - flat, 13.5x24 x3mm, hardened .. .......... ... ... ... ... ... 4
STUD - 12 X 150 MM . . .ottt e e e e e e e e e 2
STUD - 12 X B0 MM . .ottt et e et e e e e et 1
WASHER - flat, 13.5x24 x3mm, hardened .. .......... ... ... ... ... ... 3
NUT -hex, 12mm-1.75,8pecial . .......... . 3
GASKET - muffler, elbow to extension ............ .. . i, 1
PIPE - exhaust, muffler extension, replaces 1347836C2 pipe, ifused ......... 1
PIPE - exhaust, muffler extension, spark arresting muffler, ifused. ........... 1
PLUG - hex, 3/8 inch PT, brass, 139789A3 pipe, notshown.............. 1
TUBE - to turbocharger, no longer available, order 135725A2 tube and
180428A1 adapter, items 183 and 14 . . . . . ... .. 1
ADAPTER - turbocharger, 4-23/32 inch (120 mm) long, no longer
available, order 135725A2 tube and 180428A1 adapter, items 13and 14 ... ... 1
CLAMP - retaining, special . ...... ... e e 1
TUBE -toturbocharger . . . ... e e 1
ADAPTER - turbocharger, 5-23/32 inch (145 mm)long .................... 1

Issued August, 1999



2-22




REF. PART NO.
1 1334628C6
2 614-10016
3 896-11010
4 1340698C1
5 102225A2
6 832-41306
6A 895-11006
7 905-10020
8 614-10016
9 896-11010
10 614-10016
11 1348399CH
12 1968122C1
13 614-8016
14 895-11008
15 1289443CH
16 614-8012
Rac 8-9602

Magnum 7210 and 7220 Tractor 2-23
EXHAUST SYSTEM SHIELDS

DESCRIPTION REQ'D.
SHIELD - manifold. . ... .. e 1
BOLT - hex, fullthreads, 10-1.5x16mm ........... .. ..., 2
WASHER - flat, 11 x21 x2.5mm,hardened ............. ... ... ......... 2
SHIELD - turbocharger, see page 2-15, items 16-22 for attaching clamp
and hardware, prior to tractor P.LN. JJAOOB4978 . . .. ...... .. ... ... 1
SHIELD - turbocharger, tractor P.I.N. JJAOO64978 and after . . .............. 1
NUT - hex, self-locking, 6 mm - 1.0, class 10, 7220 only, turbo shield to
turbocharger mounting bosses . .. ... ... e 2
WASHER - flat,6.6 x 12x1.6mm,ifused ............... ... ... . ........ 2
BOLT - hex serrated flange, 10-1.5x20mm ....... ...t .. 3
BOLT - hex, full threads, 10 - 1.5 x16 mm,ifused........................ 1
WASHER - flat, 11 x 21 x 2.5 mm, hardened, ifused . ..................... 3
BOLT - hex, full threads, 10-1.5x16mm ............ . ..., 2
NUT - hex serrated flange, 10 - 1.5 mm, replaces 829-2410 flange nut
usedonsome mModels . . ... e 2
SHIELD - starter, front. . .. ... . 1
BOLT - hex, fullthreads, 8-1.25x16mm ..., 2
WASHER -flat, 9 X 17 X 1.6 MM . . ..ot e e et 5
SHIELD - starter, rear . ... e 1
BOLT - hex, fullthreads, 8-1.25x12mm ........ ... .. ... 2

Issued August, 1999



2-24

BT95K098



Magnum 7210 and 7220 Tractor 2-25
WATER PUMP SYSTEM

6T-830 Engine
ALL 7210 TRACTORS
7220 MODELS PRIOR TO TRACTOR P.I.N. JJA0064978
DESCRIPTION REQ'D.
KIT - water pump, no longer available, order J802975 pump kit below. .. ...... 1
KIT - water pump, replaces A77704 pumpKit . . ........ .. .. ... 1
PUMP - water. . ... e 1
PULLEY - pUMID . .ot e e e e 1
O-RING - sealing, pumptoblock. ....... ... ... . i 1
BOLT - hex, special, 8-1.25X22 MM ...t 3
SUPPORT ASSEMBLY - fan, replaces J910738 support . . .. ............... 1
BOLT - hex, special, 10-1.5x70 mm,class 12.9. . . . ... . ... ..ot 1
RETAINER -fanhub ... ... . . . 1
RING - internal retaining, NO. 250 . ... ... ... . it 2
BEARING -ball . ... .. 1
HUB -fan . ... e e 1
BOLT - heavy hex flange, 8 - 1.25 x 50 mm, fan support to cylinder head .. . ... 4
PULLEY -fan, 1.1to1ratio. ... et 1
BRACKET - belt tensioner, replaces J911473 bracket ... .................. 1
SCREW - flat head cap, torx, special, 8-1.25x25mm.................... 2
TENSIONER - belt, replaces J918944 tensioner. . . ............. ..., 1
BOLT - heavy hex flange, 10 - 1.5 x 75 mm, class 10.9, belt tensioner to
mounting bracket . . ... ... e 1
KIT - belt tensioner pulley, used to replace pulley of J918944 belt
tensioner, itemM 18 . .. ... e 1
PULLEY -belttensioner. . . ... . e s 1
BOLT - puUlley . .ot 1
SEAL - DOl . .o 1

REF. PART NO.
A77704
J802975

1 NSS

2 NSS

3 J902089

4 J900227

5 J929458

6 J907769

7 J923044

8 100-21250

9 J910739

10 J911924

11 845-8050

12 J914462

15 J925188

17 J925186

18 J934817

19 854-10075

20 A77817

21 NSS

22 NSS

23 NSS

Rac 8-9602

Issued August, 1999



2-26

(
:::::
"

v P2

)
A
@

o)
/

BT95M093



REF. PART NO.
J802975

1 NSS

2 NSS

3 J902089

4 J934054

5 J929458

6 J907769

7 J923044

8 100-21250

9 J910739

10 J911924

11 845-8050

12 J914462

13 J925188

14 J925186

15 845-8025

16 J934817

17 854-10075

18 A77817

19 NSS

20 NSS

21 NSS

Rac 8-9602

Magnum 7210 and 7220 Tractor 2-27

WATER PUMP SYSTEM
6T-830 Emissions Certified Engine

7220 TRACTOR
TRACTOR P.I.N. JUA0064978 AND AFTER
DESCRIPTION REQ'D.
KIT - water pump, replaces A77704 Kit . . . ... ...t e 1
PUMP - water, NewW . ... . e e e e e e 1
PULLEY -water pUMP . . ..o e e e e e e e i 1
O-RING -s€aling . . ...coi i e e 1
BOLT - hex, flange, 8 - 1.25 x 28 mm, replaces J926125bolt ............... 3
SUPPORT ASSEMBLY -fan. . ... .o e e e 1
BOLT - hex, special, 10-1.5x70 mm,class 12.9. . . . ... . ... ..ot 1
RETAINER -fanhub ........ . . . 1
RING - internal retaining, NO. 250 . ....... ... .. i 2
BEARING -ball . ... .. 1
HUB -fan . ... e e 1
BOLT - heavy hex flange, 8 - 1.25 x 50 mm, fan support to cylinder head .. . ... 4
PULLEY -fan, 1.1to1ratio. ... et 1
BRACKET - belttensioner. . . ... e e e 1
SCREW - flat head cap, torx, special, 8-1.25x25mm.................... 1
BOLT - heavy hex flange, 8 - 1.25 x 25 mm, mounting bracket to
cylinder head . . ... ..o e 1
TENSIONER - belt, replaces J918944 tensioner. . . ............. ..., 1
BOLT - heavy hex flange, 10 - 1.5 x 75 mm, class 10.9, belt tensioner to
mounting bracket . . ... ... e 1
KIT - belt tensioner pulley, used to replace pulley of J918944 belt
tensioner, temM 16 . .. ... . e 1
PULLEY -belttensioner. . . ... . e s 1
BOLT - puUlley . .ot 1
SEAL - DOl . .o 1

Issued August, 1999



2-28

BT95J144



Magnum 7210 and 7220 Tractor 2-29

FRONT GEAR COVER
6T-830 Engine
ALL 7210 TRACTORS
7220 MODELS PRIOR TO TRACTOR P.I.N. JJA0064978

DESCRIPTION REQ'D.
COVER - gear, front, prior to engine serial number 45075642 . .............. 1
COVER - gear, front, high PTO, engine serial number 45075642 and
=1 Y 1
SEAL - oil, crankshaft front, order item 23, A77790 kitbelow . . . ............. 1
GASKET - front gear COVer . .. ... it i et 1

REF. PART NO.
1 J924422
1A J926838
2 NSS

3 J917779
3A J823494
4 J917316
4A J926719
5 J281721
5A J929253
6 J926863
7 J924962
8 J926846
9 J900257
10 J903463
11 J903475
12 J914868
13 J931608
14 854-12025
15 J919683
16 J915772
17 J907998
18 J903924
19 J913994
20 100-2587
21 J906619
22 A77552
23 A77790
24 NSS

25 NSS

26 NSS

27 J918113
Rac 8-9602

SEALANT - Three Bond Silver RTV Adhesive/Sealer, 3 ounce tube,
apply between front gear cover and timing gear housing, not shown,

engine serial number 45075642 and after. . ........ ... ... . . oo 1
HOUSING - gear, prior to engine serial number 45075642, no longer
available, order item 4A, J926719 housing . . . ... ...ttt 1
HOUSING - gear, high PTO, engine serial number 45075642 and after. . ...... 1
GASKET - housing, gear, prior to engine serial number 45075642, no
longer available, order item 5A, J929253 gasket. . . .. ... .. ... oL 1
GASKET - housing, gear, engine serial number 45075642 and after,
replaces J926757 gasketl. . . .. ... 1
BOLT - hex flange, 8 - 1.25 x 50 mm, class 10.9, replaces 845-8050 bolt . . . . .. 6
BOLT - hex flange, special, 8 - 1.25 x 16 mm, replaces 845-8016 bolt. .. ... .. 17
BOLT - hex flange, 8 - 1.25 x 20 mm, class 10.9, replaces 845-8020 bolt .. . ... 5
PIN-dowel, 16 MM IoNg . . . ..o e 2
COVER - front @CCESS .+« oot v e it e e e e e e 1
SEAL - front @CCESS COVEI . . . v vttt it et et e e 1
PLATE -access cover, flat .......... .. . . . i 1
GASKET - access cover plate, replaces J919601 gasket................... 1
BOLT - heavy hex flange, 12 - 1.75 x25 mm,class 10.9 . ... ............... 2
HOUSING - timing pin . . ..o e e e e 1
RING - quad, timingpinhousing . . . .. ... ... i 1
SCREW - round head cap, torx, special, 5-0.8x17mm................... 2
PIN - timing . ..o e 1
O-RING -s€aling . . ... ot e 1
RING - circular push-on internal retaining, No. 87, replaces J904849ring .. . ... 1
PLUG - hex, 1/81inCh PT .. ... . e e i 3
PLUG - expansion, 29/64 inchdiameter .............. .. ... i 1
KIT - oil seal, crankshaftfront . . ........ ..., 1
SEAL - 0il, front . ..o e 1
TOOL -installation . ... .. .o e e 1
TOOL -installation . ... .. .o e e 1
SHIELD - dust . ..ot e e e 1

Issued August, 1999



2-30




REF. PART NO.
1 J926838
2 NSS

3 J823494
4 J926719
5 J929253
6 J926863
7 J924962
8 J926846
8A 854-12050
9 J900257
10 J903463
11 J903475
12 J914868
13 J931608
14 854-12025
15 J919683
16 J915772
17 J907998
18 J903924
19 J913994
20 100-2587
21 A77790
22 NSS

23 NSS

24 NSS

25 J918113
Rac 8-9602

Magnum 7210 and 7220 Tractor 2-31

FRONT GEAR COVER
6T-830 Emissions Certified Engine
7220 TRACTOR
TRACTOR P.I.N. JUA0064978 AND AFTER
DESCRIPTION REQ'D.

COVER - gear, front, highPTO . .. ... ... . e 1
SEAL - oil, crankshaft front, order item 23, A77790 kitbelow . . ... ........... 1
SEALANT - Three Bond Silver RTV Adhesive/Sealer, 3 ounce tube,
apply between front gear cover and timing gear housing, not shown . ......... 1
HOUSING - gear, high PTO .. ... .. e 1
GASKET - housing, gear. . ... ..ot e e e 1
BOLT - hex flange, 8 - 1.25 x 50 mm, class 10.9, front gear cover to
timing gear housing to engine block .. ...... ... .. ... ... .. . L. 6
BOLT - hex flange, special, 8 - 1.25 x 16 mm, front gear cover to timing
gearNOUSING . . ... e 17
BOLT - hex flange, 8 - 1.25 x 20 mm, class 10.9, timing gear housing to
EeNgINe DIOCK. . . .. o e 5
BOLT - heavy hex flange, 12 - 1.75 x 50 mm, class 10.9, timing gear
housingto engine block. .. ... ... .. . 4
PIN-dowel, 16 MM IoNg . . . ..o e 2
COVER - front @CCESS .+« oot v e it e e e e e e 1
SEAL - front @CCESS COVEI . . . v vttt it et et e e 1
PLATE -access cover, flat .......... .. . . . i 1
GASKET - access cover plate, replaces J919601 gasket................... 1
BOLT - heavy hex flange, 12 - 1.75 x25 mm,class 10.9 . ... ............... 2
HOUSING - timing pin . . ..o e e e e 1
RING - quad, timingpinhousing . . . .. ... ... i 1
SCREW - round head cap, torx, special, 5-0.8x17mm................... 2
PIN - timing . ..o e 1
O-RING -s€aling . . ... ot e 1
RING - circular push-on internal retaining, No. 87, replaces J904849ring .. . ... 1
KIT - oil seal, crankshaftfront . . ........ ..., 1

SEAL - 0il, front . ..o e 1

TOOL -installation . ... .. .o e e 1

TOOL -installation . ... .. .o e e 1

SHIELD - dust . ..t 1

Issued August, 1999



2-32




REF. PART NO.

Magnum 7210 and 7220 Tractor 2-33

MANIFOLDS
6T-830 Engine
ALL 7210 TRACTORS
7220 MODELS PRIOR TO TRACTOR P.I.N. JUJA0064978
DESCRIPTION REQ'D.
Exhaust

1 J932183 MANIFOLD - exhaust, replaces J906720 and J929779 manifolds ............ 1
2 J929012 GASKET - exhaust manifold, 0.54 mm thick, replaces J921787 gasket........ 6
3 J929537 BOLT - hex, special, exhaust manifold to cylinder head, replaces

814-10070 bOlt. . . ..o e 12
4 J914708 PLATE - locking, manifold bolt. . .. ... . 12

Intake

5 J922648 COVER - intake manifold, replaces J906737 COVEr .. .........c.uuiieennnn. 1
6 J914311 GASKET - intake manifold cover. . ... e 1
7 844-8030 BOLT - heavy hex flange, 8 - 1.25 x 30 mm, intake manifold cover to

cylinderhead . . ... ... e 18
8 A77429 PLUG - hex socket, 1/2inch PT .. ... . . . . et 1
Rac 8-9602

Issued August, 1999



2-34




REF. PART NO.

1 J932183

2 J929012

3 614-10020
4 J914708

5 J922648

6 J914311

7 845-8030
8 A77429
Rac 8-9602

Magnum 7210 and 7220 Tractor 2-35

MANIFOLDS
6T-830 Emissions Certified Engine
7220 TRACTOR ONLY
TRACTOR P.I.N. JUA0064978 AND AFTER
DESCRIPTION REQ'D.
Exhaust
MANIFOLD - exhaust, replaces J929779 manifold . . . ... .................. 1
GASKET - exhaust manifold, 0.54 mm thick, ifused....................... 6
BOLT - hex, full threads, 10 - 1.5 x 20 mm, exhaust manifold to cylinder
Nead. . . 12
PLATE - locking, manifold bolt. . .. ... . 12
Intake

COVER -intake manifold. . . .. ... . i e 1
GASKET - intake manifold cover. . ... e 1
BOLT - heavy hex flange, 8 - 1.25 x 30 mm, intake manifold cover to
cylinderhead . . ... ... e 18
PLUG - hex socket, 1/2inch PT .. ... . . . . et 1

Issued August, 1999



2-36




Magnum 7210 and 7220 Tractor 2-37

TURBOCHARGER SYSTEM
6T-830 Engine
ALL 7210 TRACTORS

7220 MODELS PRIOR TO TRACTOR P.I.N. JJA0064978
REF. PART NO. DESCRIPTION REQD
1 J919199 TURBOCHARGER ASSEMBLY - engine, new, parts list page 2-39........... 1
2 J818823 STUD - turbochargermounting . .. ... ...ttt e 4
3 J818824 NUT - hex flange, special, 10 mm-1.5. . ... ... ... . et 4
4 222-993 GASKET - flare, copper, 3/8inchtube OD .......... ... ... .. 2
9 J911941 GASKET - mounting, turbocharger ... ....... ... . 1
12 J921530 HOSE - turbocharger oil supply, replaces J918562 hose . .................. 1
13 J919687 ADAPTER - female hex, special .. .........c. i 2
14 238-5013 O-RING -7/16IDx1/16inchwide. . ....... ... ... i, 1
15 J917417 TUBE -drain, oil ... ... .. e 1
16 J914388 GASKET -turbooildraintube . ... ... . 1
17 845-8016 BOLT - heavy hexflange, 8-1.25x16mm ....... ... . ... i .. 2
18 J931970 HOSE - 76 mm (3 inch) long, turbocharger oil drain, replaces J903745

NOSE . .. e 1
19 214-1416 CLAMP - adj, 13/16 -1-1/2inchdia. ... ... .. ... i 2
20 J903744 TUBE - turbochargeroildrain . ........ .. .. e 1
21 J914944 TUBE - @i, CrOSSOVEN . .o o ittt e e e e e e 1
22 J916529 HOSE - 76 mm (3 inch) long, crossovertube .......... ... ... ... ... ... ... 2
23 J924386 CLAMP - adjustable, special . . . ... o 4
24 J929779 MANIFOLD - exhaust, seepage 2-35 . .. . ...ttt e e 1
25 J906737 COVER - intake manifold, seepage 2-35 . ... ... .. it 1
Rac 8-9602

Issued August, 1999



2-38

BT95M131



Magnum 7210 and 7220 Tractor 2-39

TURBOCHARGER SYSTEM
6T-830 Emissions Certified Engine
7220 TRACTOR ONLY
TRACTOR P.I.N. JJUA0064978 AND AFTER

REF. PART NO. DESCRIPTION REQD.
1 REF TURBOCHARGER ASSEMBLY - engine, see page 2-41 for correct

assembly and component pams. . . ... .. e 1
2 J911941 GASKET - mounting, turbocharger ... ....... ... . 1
3 J818823 STUD - turbochargermounting . .. ... ...ttt e 4
4 J818824 NUT - hex flange, special, 10 mm-1.5. . ... ... ... . et 4
6 J819378 GASKET -turbooildrain. . ... e 1
7 844-8020 BOLT - heavy hexflange, 8-1.25x20mm . ... ...ttt .. 2
8 J929779 MANIFOLD - exhaust, seepage 2-35 . .. . ... oottt e e 1
9 J928629 TUBE -oildrain . . ... e 1
10 238-7115 O-RING -11/16 IDx 3/32inchwide. . . ... i 2
11 J922648 COVER - intake manifold, seepage 2-35 . ... ... .. it 1
12 J914944 TUBE - @i, CrOSSOVEN . .o o ittt e e e e e e 1
13 J916437 HOSE - Crossovertube . . ... ..o e e e 2
14 J924386 CLAMP - adjustable, special, hose retaining. . . ........ ... .. .. 4
15 J921530 HOSE - turbocharger oil supply. . . ... .o 1
16 J919687 ADAPTER - female hex, special .. .........c. i 2
17 238-5013 O-RING-7/16IDx1/16inchwide. .. ... ... ... ... .. 1
18 222-993 GASKET - flare, copper, 3/8inchtube OD .......... ... ... .. 2

NOTE: See air induction system on page 2-15 and exhaust system on page 2-21 for
attaching parts.

Rac 8-9602 Issued August, 1999



2-40




Magnum 7210 and 7220 Tractor 2-41

TURBOCHARGER ASSEMBLY
6T-830 Engine
ALL 7210 TRACTORS
7220 MODELS PRIOR TO TRACTOR P.I.N. JJA0064978
REF.  PART NO. DESCRIPTION REQD.

JR802303 TURBOCHARGER ASSEMBLY - engine, remanufactured, North
America only, component parts shown on this page do not apply to the
remanufactured assembly, replaces JR909308 and JR919199

turbochargerassemblies . . ... ... 1
JC909308 RETURN NUMBER - use this part number to return turbocharger core

for credit when using a remanufactured assembly . ............. ... ... .... 1
1 J802303 TURBOCHARGER ASSEMBLY - engine, new, replaces J919199

turbochargerassembly . ... ... .. . .. 1
2 NSS HOUSING - COMPIESOr . .. vttt et e e e e e et 1
3 NSS CLAMP - NOUSING . - . o it et et e e e e e e 1
4 *NSS NUT -hex, loCK. . . ..o e e e 1
5 NSS ROTOR -turbocharger. . .. ... e 1
6 NSS DIFFUSER - COMPressor. .« oo i e e i 1
7 *NSS SEAL - diffuser. . ... e 1
8 *NSS SEAL - splitring, oil slinger . ... 1
9 NSS SLINGER - 0il. . ..o 1
10 NSS BAFFLE - Oil. . ..o 1
11 *NSS BEARING -thrust. . . ... 1
12 *NSS SCREW -flathead slotted . . . ... ... i 3
13 NSS COLLAR -thrust. . . oot e e 1
14 *NSS RING - snap, bearing retaining. . ... ... 4
15 *NSS BEARING -impellershaft. . . ... ..o 2
16 NSS HOUSING - bearing, turbine . ......... .. e 1
18 NSS PLATE - clamp, turbine housing. .. . .. ... .o i 2
19 *NSS PLATE - lock, turbine housing . .. ... e 2
20 *NSS BOLT - hex, retaining . . ... oot et e e e 4
21 NSS PLATE - lock, turbine . . ... ... . e 2
22 *NSS BOLT - heX, l0CK. . . .t e e e e e e e 4
23 NSS SHIELD - heat, turbine . . ... ... e 1
24 *NSS SEAL -ring, turbine ... ... . e 1
25 NSS ROTOR -turbocharger. . .. ... e 1
26 NSS HOUSING -turbocharger. . . ... e 1
27 *NSS WASHER - lock, notshown . . ... . i 8
28 *NSS O-RING -sealing, notshown . . ........ .. i 1

** 545652 KIT - overhaul, turbocharger, includes above items with an asterisk,
replaces JO04772 Kit . . ... .o e 1

Rac 8-9602 Issued August, 1999



2-42

v

)
N,

N

N
RN Y i

s=e
235 .

PP

x5

~
D .
L I T TP PP AN N
BARCURN

RH99G022



Magnum 7210 and 7220 Tractor 2-43

TURBOCHARGER ASSEMBLY
6T-830 Emissions Certified Engine
7220 TRACTOR
TRACTOR P.I.N. JJUA0064978 AND AFTER

REF. PART NO. DESCRIPTION REQ'D.
JR535789 TURBOCHARGER ASSEMBLY - engine, remanufactured, North
America only, component parts shown on this page do not apply to the

remanufactured assembly, 7220 Tractor. . ... ... it 1

JC535789 RETURN NUMBER - use this part number to return turbocharger core
for credit when using a remanufactured assembly, 7220 Tractor .. ........... 1
1 J535789 TURBOCHARGER ASSEMBLY - engine, new, 7220 Tractor. . . ............. 1
2 *NSS NUT - 10CK .o 1
3 NSS IMPELLER - turbocharger . ... i e 1
4 *NSS SEAL - O-lNg. . ottt e 1
5 *NSS SEAL - Split NG . . oo e 1
6 NSS SLINGER - 0ll. . .o 1
7 *NSS RING -retaining . ... ..o 1
8 *NSS BAFFLE - Oil. . ..o 1
9 *NSS BEARING - turbochargerthrust . .. ... ... .. 1
10 NSS COLLAR -thrust. . ... e 1
11 *NSS BEARING -turbocharger .. ... 2
12 *NSS RING -retaining . ... ..o 4
13 NSS HOUSING - bearingturbine . ... ... e 1
14 NSS SHIELD -turbineheat . ...... ... ... i e 1
15 *NSS SEAL - Split NG . . oo e 1
16 NSS ROTOR AND SHAFT -turbocharger.......... ... .. 1
17 *NSS SCREW -set,hexhead. ......... ... .. i 6
18 J535243 GASKET - adapter. ... ..o e 1
19 J528010 ADAPTER - connection, replaces J533030 adapter .. . .................... 1
20 614-8020 BOLT - hex, full threads, 8 -1.25X20mMm .. ... ...t e 5
21 J534309 PLATE - Clamping . . . . oot e e e 2
22 J759917 SCREW -set,hexhead. . ........ . e 6
J535324 CENTER HOUSING ASSEMBLY - turbocharger, includes items2-16........ 1
*J575169 KIT - overhaul, turbocharger, includes all items shown with an asterisk. . ...... 1

Rac 8-9602 Issued August, 1999






Magnum 7210 and 7220 Tractor 2-45

WASTEGATE ACTUATOR
6T-830 Emissions Certified Engine
7220 TRACTOR
TRACTOR P.I.N. JUA0064978 AND AFTER

REF. PART NO. DESCRIPTION REQD.
1 J535106 ACTUATOR - turbo wastegate, 7220 Tractor . . ... ..ot 1
2 J528177 LINK - adjusting . . . . oo e 1
3 425-155 NUT - hex, jam, 5/16inch NF . .. .. ... . e 1
4 J528204 NUT - 10CK . . e e 1
5 J528221 RING - retaining. . . . ..o 2

NSS HOUSING - turbine and actuatorbracket . ........ .. ... ... . ... ... ..... 1
6 895-11008 WASHER -flat, 9 X 17 X 1.6 MM . . .. ... 3
7 J532195 SPACER - mounting, short. . . ... ... 3
8 J532196 SPACER -mounting, long . .. ... 1
9 814-8055 BOLT -hex,8-1.25 X55mMm ... ... i 1
10 J533328 BRACKET - wastegate actuator. ... ... i 1
11 NSS HOUSING -turbine . ... .. e 1
12 J535874 STUD - actuatorbracket. . . .. ... 2

Rac 8-9602 Issued August, 1999



2-46

)




REF. PART NO.
1 J918334
2 J906619
3 A77722
4 A77505
5 J902338
6 J918532
7 A77541

8 J919016
8A J931084
9 238-5022
9A J930911
10 845-8065
11 J919562
12 J921605
13 J918175
14 J918174
15 J919015
16 A77724
17 J922882
17 J931077
18 J929011
19 J907860
20 217-439
Rac 8-9602

Magnum 7210 and 7220 Tractor

OIL FILTER AND COOLER
6T-830 Engine
ALL 7210 TRACTORS

7220 MODELS PRIOR TO TRACTOR P.I.N. JJA0064978

DESCRIPTION

HEAD -filter, Oil . . . ..o ot e
PLUG -hex, 1/8inch PT ... .. e
PIN -dowel, locating . . . ... ..o
PLUG - hex socket, 3/4 inch PT, filterhead. .......................
VALVE - relief, pressure . ...
PLUNGER -regulator . . ... e
SPRING - COMPIESSION . . . ottt e e e e e et

PLUG - hex, special, 24 mm - 1.50, regulator, if used, with J922882

cover, includes item 9, O-ring . ... ...

PLUG - hex, special, 24 mm - 1.50, regulator, if used, with J931077

cover, includes item 9A, seal, notshown. . . ............. ... ......
O-RING - 1 ID x 1/16 inch wide, used with J919016 plug . .........
SEAL - O-ring, used with J931084 plug. ... ....... .. ..

BOLT - heavy hex flange, 8 - 1.25 x 65 mm, oil filter head to cylinder

DIOCK . .
FILTER - oil, cartridge, engine. . . . ... ... e
GASKET -filterhead . ... ... ... e
CORE -oilcooler. . ...
GASKET -CO0lBr COre . . ..ottt e e e
THERMOSTAT -temperature . . .. ... ..o
O-RING -sealing. . ..ot e e

COVER - oil cooler, no longer available, order J931077 cover and item

BA, J9B1084 PIUG. . . . v v e et e e
COVER - oil cooler, replaces J918403 and J922882 covers. . .........
GASKET - cooler cover, oil cooler, replaces J918332 gasket. ... ......
BOLT - hex flange, special, 8-1.25x25mm......................
PLUG - hex socket headless, 1/2 inch PT, waterdrain...............

2-47

Issued August, 1999



2-48

)




Magnum 7210 and 7220 Tractor 2-49
OIL FILTER AND COOLER
6T-830 Emissions Certified Engine
7220 TRACTOR
TRACTOR P.I.N. JUA0064978 AND AFTER
REF. PART NO. DESCRIPTION REQ'D.
1 J918334 HEAD -filter, Oil . . . .. .o 1
2 J906619 PLUG -hex, 1/81inch PT .. ... . e 2
3 A77722 PIN -dowel, locating . . ... ..o e 1
4 A77505 PLUG - hex socket, 3/4 inch PT, filterhead. . . .......... ... ... ... .. ....... 1
5 J933615 VALVE - relief, pressure, replaces J927622 valve ............. ... ... .. 1
6 J918532 PLUNGER -regulator . . .. ... e 1
7 A77541 SPRING - COMPIESSION . . o ottt et e e e e e e e e 1
8 J919016 PLUG - hex, special, 24 mm - 1.50, regulator, if used, with J922882
cover, includes item 9, O-ring . ... ... it e 1
8A J931084 PLUG - hex, special, 24 mm - 1.50, regulator, if used, with J931077
cover, includes item 9A, seal, notshown. . . ........ ... ... . oo 1
9 238-5022 O-RING - 1 ID x 1/16 inch wide, used with J919016 plug . ............... 1
9A J930911 SEAL - O-ring, used with J931084 plug, notshown. .................... 1
10 845-8065 BOLT - heavy hex flange, 8 - 1.25 x 65 mm, oil filter head to cylinder
DIOCK . . e 11
11 J919562 FILTER - oil, cartridge, engine. . . . .. ..ottt e e 1
12 J921605 GASKET -filterhead. . ... ... i 1
13 J918175 CORE - 0il COOlEr. . .. e e e e 1
14 J918174 GASKET - COOIBI COTE .« v ittt et e et e et e e et e e 1
J934410 THERMOSTAT ASSEMBLY - temperature, replaces J923477 thermostat. . . . . . 1
15 NSS VALVE - bypass, temperature . ........ .. 1
16 A77724 O-RING -s€aling . . ... oo e 1
17 J922882 COVER - oil cooler, no longer available, order J931077 cover and item
BA, JIB1084 PIUG. . . .o v oo ettt e 1
17 J931077 COVER - oil cooler, replaces J922882 cover . ....... ..., 1
18 J929011 GASKET - coolercover, Oil . ... ... e e e 1
19 J907860 BOLT - hex flange, special, 8-1.25x25mm...... ... ... ... 4
20 217-439 PLUG - hex socket headless, 1/2 inch PT, waterdrain..................... 1
Rac 8-9602 Issued August, 1999



2-50

BT95J156



REF. PART NO.
JR924644
JR930338
JC926201

1 J924644

1 J930338

2 614-8030

3 J921719

4 J908738

5 845-6030

6 *J914302

7 845-6015

7A 845-6020

8 J906216

9 J910960

10 J913427

11 J914015

12 J920400

13 J910266

14 J908316

15 J924148

16 *J902425

17 J924147

18 *J920773

19 *NSS

* A77679
A77580

21 NSS

22 196466A1

23 J902425
also.

Rac 8-9602

Magnum 7210 and 7220 Tractor 2-51

OIL PUMP, PAN AND HEATER
6T-830 Engine
ALL 7210 TRACTORS

7220 MODELS PRIOR TO TRACTOR P.I.N. JJA0064978

DESCRIPTION REQ'D.
PUMP ASSEMBLY - oil, remanufactured, North America only, no longer
available, order J926201 pump assembly . . .. ... .. ... . oot 1
PUMP ASSEMBLY - oil, remanufactured, North America only, 24 teeth
drive gear, for service order J930338 pump assembly, replaces

JR926201 remanufactured pump assembly .. .......... . ... ... ... 1
RETURN NUMBER - use this part number to return pump core for credit

when using a remanufactured assembly, replaces JC924644 . .............. 1
PUMP - engine oil, new, no longer available, order J926201 pump

assembly, 24 toothdrivegear. ... .. 1
PUMP ASSEMBLY - oil, 24 teeth drive gear, replaces J924644 and

J926201 pump assemblies . .. ... .. e 1
BOLT - hex, full threads, 8- 1.25 X330 MM .. ...ttt 4
TUBE - with screen, oil suction . . . ... ... e 1
SPACER -mMoUNting . . ... ot e 2
BOLT - heavy hexflange, 6-1.0x30mm ....... ..., 2
GASKET - mounting, oil suctiontube ........... ... .. ... . ... i, 1
BOLT - heavy hexflange, 6-1.0x15mm ......... ... ... . ... 2
BOLT - heavy hex flange, 6 - 1.0 x 20 mm, replaces J901865 bolt. ........... 1
NUT - hex flange, special, 6 mm - 1.0. . ... ... . i 1
WASHER -flat, special .. ......... . e 1
BRACE -suctiontube . ... e 1
PAN - 0il, engine . . ... .o e 1
SCREW - hex flange cap, special, 8 - 1.25 x 25 mm, oil pan to block,

replaces J907860 bOlt . . ... ... e 32
WASHER - spring, Belleville ... ... .. 32
WASHER - flat, special, 9 x 16 xTmm.......... .. .. i, 32
PLUG - hex magnetic, special, 22 mm - 1.5, heaterhole . .................. 1
WASHER -sealing, plug . . . ..o ot 1
PLUG - hex magnetic, special, 1I2mm-1.5,drain ........................ 1
WASHER - sealing, drainplug. . ... .. ..o 1
GASKET - oil pan, order A77679 gasket kit shown below. ... ............... 1
KIT - gasket, oil pan, includes all items shown with an asterisk .............. 1

OIL PAN HEATER KIT

KIT - oil pan heater, engine oil, seenote. . .. ... ... ... . .. i 1
ELEMENT - heater, 12 volt ......... ... . . . i 1
CABLE - engine block heater, replaces J905113cable.................. 1

WASHER - sealing, plug,seenote . ............ ... 1

NOTE: When engine oil heater kit is ordered, item 23, J902425 washer must be ordered

Issued August, 1999



2-52

BT95J156



REF. PART NO.

Magnum 7210 and 7220 Tractor 2-53

OIL PUMP, PAN AND HEATER
6T-830 Emissions Certified Engine
7220 TRACTOR
TRACTOR P.I.N. JJUA0064978 AND AFTER

DESCRIPTION REQ'D.
PUMP ASSEMBLY - oil, remanufactured, North America only, 24 teeth
drive gear, for service order J930338 pump assembly, replaces

JR926201 remanufactured pump .. ... 1
RETURN NUMBER - use this part number to return pump core for credit

when using a remanufacturedassembly . . . ... .. .. L 1
PUMP ASS<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>